NOBLELIFT¥E

254198501001 4431 & %i/Drive system

FFE/NO /SN Name LK P /qry
1 254113510001  |Drive axle(DW) IR (DW) 1
1 254113512001  |Drive axle(KD) IXEIHF (KD) 1
2 255013520005 Seal washer BoEDEn 1
3 255014010002  |Gear box (ZN) AR AE (7N) 1

255014012002 Gear box (JD) PBOEFE S (JD) 1
4 910600100021  |Dowel pin GB119.2-8x25 [ AL 45GB119. 2-8x25 1
5 910400100007  |Washer GB97.1-10-200HV P44 [EIGBIT. 1-10-200HV 12
6 910400500007  [Washer GB93-10 B GBI3-10 12
7 910100400004  |Bolt GB5786-M10x1.25x30-8.8 IZFGB5786-M10x1. 25x30-8. 8 12
8 910300900002  |Nut GB6178-M20-8 12 £EGB6178-)20-8 1
9 910400100009  |Washer GB97.1-14-200HV S #4FE|GBI7. 1-14-200HV 5
10 910400500009  |Washer GB93-14 B GBI3-14 5
11 910100200010  |Bolt GB5785-M14x1.5x50-8.8 IZFEGB5785-M14x1. 5x50-8. 8 5
12 910600600037  |Split pin GB91-4x40 FF O 456BI1-4x40 1
13 910400500012  |Washer GB93-20 B GBI3-20 9
14 910400100012  |Washer GB97.1-20-200HV S #4FE|GBI7. 1-20-200HV 1
15 910100500006  |BoltGB31.1-M20x90-8.8 IZFEGB31. 1-M20x90-8. 8 1
16 910800100020  |O ring 90x2.65 OJ¢JE-P990x2. 65 1
1 920900100044  |Motor (HP) HpL (HP) 1

920900100053  |Motor (WN) L (WN) 1
18 255098513251 Encoder (HP) Yl 7% (HP) 1

255098513253 Encoder (WN) ZmTg 2% (WN) 1

FE4P16-18N



NOBLELIFT¥E

254198501002 ZXZ#T (DW) /Drive axle (DW)

F¥2/NO GIG/SN Nete 27K i /qry
1 910400500008 Spring washerGB93-12 P REIGBI3-12 16
2 254198523502 Half shaft Bolt BEFEM12X1. 25 16
3 254198523522 |Half shaft FIHE15010 210002
4 254198523521 Half shaft seal washer FHHFEI5010 210002
5 253098526041  |Rim nut HWEISRELI5010 210002 12
6 254198523519  |Hub $#E15010 210002
7 254198523512 [Brake drum ]3] 8%24233-02011
8 254198523520  |Hub connecting bolt AR 23654-32042C 12
9 254198523510  |Brake bolt il 3 2% 12 #:23453-72031 4
10 910400500009 Spring washerGB93-14 P I GBI3- 14 12
11 254198523511  |Brake bolt il 3 2% 24 23654-32042C 8
12 254198523505  |axle housing HFFE15010 210001 1
13 254198513501 Right brake assembly el 5 ¢ &L BREF00576 1
14 254198523525  |Pin 8X20 448X20 1
15 254198523503 |Air hole assembly WA ZE S ELS010 210014 1
16 254198513508  [Left brake assembly 4 il 3185 & IGREF00576 1
17 255098523504  |Blocking 3%£70100-10012W 3
18 254198523526 |O-ring 0% 2 34 2
19 254198523516 |Oil seal SD125X100X12 hEFSG125X100X12-20100-10012W 2
20 254198523506  |separate cover 7K $4 EE122513-02051 2
21 254198523513 |Bearing 32012 AR H R A 330124 (22513-02051) | 2
22 254198523514  |Bearing 30213 #17K30213E 2
23 254198523527  |O-ring D60x2.65 OJEFEID60x2. 65 2
24 254198523528  |Qil seal 95X75X10 423 95X 75X10 2
25 254198523515  |Qil seal ring i EEE] ] 2
26 255098523507  |Litttle round nut [ 2 BEME0X2 4
27 254198523509  [round nut Brake gasket [ W £ ] 51y 4 fE] d=60 2

FE4P16-18N



NOBLELIFT¥E

254198501003 #i|Zh3% 4 B (DW) /Brake assembly (DW)

F¥2/NO GIG/SN Nete 27K P /oy

1 A Back plate assy FE B 2R 2

A R.H.back plate Fi ) Zh A% AR 1
B 254198513505 Wheel cylinder assy Hill B 8% 43 F2 R 2
2 A Hood,drain screw IR NEET H 2
3 A Screw,vent Iy R USIRET 2
4 A Cylinder body 1 3h 4y R LA 2
5 A Spring I3 B 2
6 A Cup 43 I K Wi 2
7 A Piston Iy IRIHE 2
8 A Support hood Iy R 2
9 A Rod,piston Iy IR ZE TR 2
10 A Pin %] 2
11 A Pull rod FhlBhh A 2
12 A Heel block i 2
13 254198513509 Brake shoe & friction piece il )y i R A R (R 2
14 A Washer g 2
15 A Clip reed R 1
16 A Wire unit,spring L 2
17 A Release spring il B s A2 [ a7 55 2
18 A Washer 1 JE 2
19 A Seat,spring T 2
20 A Spring P 2
21 A Return spring il 5 8 A ] o 3 2
22 A Spring P 2
23 A Clearance adjuster T BT I 2
24 A pinion AN 2
25 A Washer E7E] 2
26 A Adjust the stud AR IE A 2
27 A pin SERLAY 2
28 A Guide block S 2
29 254198513510  |Brake shoe & friction piece )2 s PR R () 2

FE4P16-18N



NOBLELIFT¥E

254198501003 #i|Zh3% 4 B (DW) /Brake assembly (DW)

FFE/NO G /SN Neme 2 P /oy

30 A Protective sleeve fRy£ 4
31 A poles SR 4
1 254198513503  |Cable,R.H. HlZN AN B SR () 1

254198513504  |Cable,L.H. 34N 2 SRR (Fr) 1
33 A Plug,rubber & 2
34 A Spring washer T 2
35 A Bolt [y 2

FE4P16-18N



NOBLELIFT¥E

254198501004 IRZEIHF (KD) /Drive axle (KD)

FF5/NO GiS/SN Neme 27k B/
A 254113512001 axle assembly WXy = I FE-2300000-09 1
1 254198523572 Left brake assembly FEEh A8 B A21233-70301 1
2 254198523541  |axle housing X555 FE-2301101-01 1
3 254198523542 |Half shaft HHHFE-2303101-01 2
4 254198523543 |Air hole assembly B FEH-2301301-00 1
5 254198523544  |Blocking 1 FEH-1701104-00 3
6 254198523575 Right brake assembly 4 Bh e EL21233-70201 1
7 254198523546 Brake drum HEhEF-3103103-00 2
8 254198523547  |Hub B EF-3103101-00 2
9 254198523548  |Hub nut HEIZERFF-3103110-00 12

254198523549  |Hub connecting bolt BB F-3103106-00 12
11 254198523550  |Half shaft Bolt 22 H-2303107-00 16
910400500008  |Spring washerGB93-12 FEGBI3-12 16
254198523552 Half shaft seal washer JL A EFE-2303106-01 2
254198523553  |Round nut 5] W2 BEGB810-M60x2 4
254198523554 round nut Brake gasket [FWE R} 5h 3B GB/T858-60 2
254198523555  |Oil seal 75X100X10 3 GB9877. 1-75x100x10 2
254198523556  |Oil seal ring /Nl 4 BEH-3103109-00 2
254198523557  |O-ring D65x3.1 07 B8 GB1235-D65x3. 1 2
910700600020  |Bearing 32012 5 4R Tl 72k GB297-32012 2
910700600021  |Bearing 30213 5 4R 1l 2k GB297-30213 2
254198523560  |Oil seal SD100X125X12 WGBS T77. 1-100x125x12 2
254198523561  |separate cover K EHSEF-3103102-00 2
254198523562  |Brake bolt H Zh 28 2 AT B H-3501301-0( 4
254198523563  |Brake bolt i 2% S E A H-3501302-00 8
910600100046  |Pin ®8x20 [FFE44GB119- @ 8x20 1

FE4P16-18N



NOBLELIFT¥E

254198501005 #1|5 3% FX (KD) /Brake assembly (KD)

F¥2/NO GIG/SN Nete 27K P /oy

1 A Back plate assy FE B 2R 2

A R.H.back plate Fi ) Zh A% AR 1
B 254198523564 Wheel cylinder assy Hill B 8% 43 F2 R 2
2 A Hood,drain screw IR NEET H 2
3 A Screw,vent Iy R USIRET 2
4 A Cylinder body 1 3h 4y R LA 2
5 A Spring I3 B 2
6 A Cup 43 I K Wi 2
7 A Piston Iy IRIHE 2
8 A Support hood Iy R 2
9 A Rod,piston Iy IR ZE TR 2
10 A Pin %] 2
11 A Pull rod FhlBhh A 2
12 A Heel block i 2
13 254198523565 Brake shoe & friction piece il )y e R R (DD 2
14 A Washer g 2
15 A Clip reed R 1
16 A Wire unit,spring L 2
17 A Release spring il B s A2 [ a7 55 2
18 A Washer 1 JE 2
19 A Seat,spring T 2
20 A Spring P 2
21 A Return spring il 5 8 A ] o 3 2
22 A Spring P 2
23 A Clearance adjuster T BT I 2
24 A pinion AN 2
25 A Washer E7E] 2
26 A Adjust the stud AR IE A 2
27 A pin SERLAY 2
28 A Guide block S 2
29 254198513566  |Brake shoe & friction piece )2 s PR R () 2

FE4P16-18N



NOBLELIFT¥E

254198501005 #1|5 3% FX (KD) /Brake assembly (KD)

FFE/NO /SN Name LK P /qry

30 A Protective sleeve fRy£ 4
31 A poles SR 4
32 254198513567  |Cable,R.H. HIBNNZ R () 1
1 254198513568  [Cable,L.H. HBN N Z R ) 1

A Plug,rubber i g 2
34 A Spring washer T 2
35 A Bolt [l 2

FE4P16-18N



NOBLELIFT¥E

254198501006 ZE#FH (ZN) /Gear box (ZN)

F¥2/NO G /SN Nete 27K P /oy
1 910100300036 Bolt HEFEM10X25 4
2 910400500007  |Spring washer PR 10 20
3 255098524003 Bearing cap 7K 5 1
4 255098524004 Spacer EY3 4
5 910800100032 O seal ring O % 4 gl 75X3. 1 1
6 255098524006  |Box 2N 1
7 255098524007 Qil seal JHEFTC45X85X10 1
8 910700200024 Bearing6209 IRVEBR 76209 1
9 910700200021 Bearing6206 IRVE BRI 76206 3
10 255098524010  |O-ring OJF % &} B 25X2. 65 2
11 255098524011  |Input shaft assembly g N LA 1
12 910700200023 Bearing6208 IRVEBR 5 76208 1
13 910100100125 Bolt M10X100 HZEFEM10X100 12
14 910100300034 Bolt M10X16 HEFEM10X16 2
15 255098524017 Stop dog Phbh 1
16 255098524019 Paper pad AL 1
17 255098524020 axle T 1
18 255098524021  |Gear B e 1
19 255098524022  |Gear assembly RS 1
20 255098524023  |Bearing32207 B4V T il 7 32207 2
21 910100300038 Bolt M10X35 HZEFEM10X35 2
22 255098524042 Bearing 6306 IRVEER il 7K 6306 1
23 255098524043 Differential assembly TR SR 1
24 255098524027 Locking plate iR 4
25 255098524044  |Hole with elastic retainer 85 FLH #4285 1
26 910600100013 Pin6X20 [F#:4H6X20 2
27 255098524025 Bearing seat Ty 7 g 2
28 255098524026 Bolt [yES 4
29 255098524018 Box cover i 1

FE4P16-18N



NOBLELIFT¥E

254198501007 Z# 2% (ZN) /Differential mechanism (ZN)

FEE/NO Gi/SN Naue 27K HE/Qry
1 255098524024 Left differential carrier Z S A A 1
2 255098524028  |Gear i e 2
3 255098524029  [Axle + il 1
4 255098524030  |Washer gl 2
5 255098524032 Gear 1T RN 4
6 255098524034 Gear ring Wi 1
7 255098524035  |Washer 1EHES 4
8 255098524036  |Spacer BRI 6
9 255098524037  |Bolt Y5 12
10 910700200026  |Bearing VI ER K621 2
11 255098524040  |Nut BZFEM10X1. 25 12

FE4P16-18N



NOBLELIFT¥E

254198501008 ZEFEFH (JD) /Gear box (JD)

FE5/NO GIG/SN Nete 27K i /qry
A 255014012002 Gear box assembly PRI AR = 1
1 254198524001 Box FI1AHDCS25-2-0101 1
2 254198524002 Bearing pedestal 7K FEYQX25-0101 2
3 254198524003 Lock plate B YQX25-0004 4
4 254198524004  |Box 12 YQX30-0101 4
5 254198524005 Differential assembly ZETH 2% 5. HDCS 251000 1
6 254198524006  |O-ring 85%3.1 O % &85 3. 1 GB1235-76 1
7 254198524007 Bearing pedestal A 7 EHDCS 25-0001 1
8 254198524008 Spring washer 10 FFEIE 10 GB9Y3-87 16
9 254198524009  |Bolt M10x25 1EHM10X 25 GB70-86 6
10 254198524010 Twin gear shaf T HHHDCS25-0400 1
11 254198524011  |Twin gear U $HDCS25-0300 1
12 254198524012 |Bearing NJ307E ANJ307E GB283-94 1
13 254198524013 |Bearing 32206 17K 32206 GB297-94 2
14 254198524014  |Bush #+2#£HDCS25-0005 1
15 254198524015 |Adjustable pad B ARHDCS25-0006 e
16 254198524016 Locknut B IR REHDCS25-0004 1
17 254198524017  |O-ring 62x3.1 O % &+ 8162X 3. 1 GB1235-76 1
18 254198524018  |End cover i 5 HDCS25-0003 1
19 254198524019 |Bolt M10x1.25x25 JZAEMI0 X 1. 25X 25 GB5783-86 4
20 254198524020  |Axle HHDCS25-0007 1
21 254198524021 O-ring 30%2.4 075+ B30 X 2. 4 GB1235-76 2
22 254198524022  |Bearing 6206/p5 #17K6206/p5 GB276-94 4
23 254198524023 Input gear AU FEHDCS25-0201 1
24 254198524024  |Bearing 6208 #17K6208 GB276-94 2
25 254198524025  |Pin B10x28 #B10X 28 GB119-86 2
26 254198524026  |Case cover # 21DCS25-0002 1
27 254198524027  [Batter board 5E A ARHDCS20-0007 1
28 254198524028  |Bolt M10x1.25x15 JZAEMI0X 1. 25X 15 GB5786-86 2
29 254198524029 Spring washer 12 FFEIE 12 GB93-87 8
30 254198524030 Bolt M12x1.25%x50 B2HEM12X 1. 25X 50 GB5785-86 2

FE4P16-18N

10



NOBLELIFT¥E

254198501008 ZEFEFH (JD) /Gear box (JD)

F¥2/NO G /SN Neme 2 P /oy
31 254198524031 Bolt M12x1.25%100 BEFEM12X 1. 25X 100 GB5785-86 6
32 254198524032 BoltM10%1.25%65 IEAFEM10X 1. 25X 65 GB5785-86 4

FE4P16-18N

11



NOBLELTFTi% /7

254198501009 Z55E 4 (JD) 2% 2. /Differential mechanism (JD)

5 /N0 YwhS /SN Name 2R BB /QTY]
1 254198524033 Cross gear shaft R FHYQX25-2005/2008 1
2 254198524034 Planet gear 17 2 Ui YQX25-2006 4
3 254198524035 Thrust washer 1 HE B YQX25-2004 4
4 254198524036  |Axle shaft gear FHR U FEYQX25-2009 2
5 254198524037  |Washer HPEYQX25-2007 2
6 254198524038 Differential right half housing FER A AT YQX25-2101 1
7 254198524039 Differential left half housing FER A /e 70 Y0X25-2102 1
8 254198524040 Big gear ring K% BEIHDCS25-1001 1
9 254198524041 Bolt P42 YQX25-2002 12
10 254198524043  |Nut M10X 1.25 HZ2REM10X 1.25 GB / T6177.2-2016 12
11 254198524044  |Bearing 6211 476211 GB/T276-94 2

FE4P16-18N

12



NOBLELIFT¥E

254198501010 BXZN¥ MK /Drive wheel assembly

FF5/NO GilS/SN Neme 27K B/

254113010004 Drive wheel assembly 6.50-10-10P| 3z} %% & 5% 6. 50-10-10PR (7£%)

A 254113010002 Drive wheel assembly 6.50-10 (soli{ 3Kk z/j%¢ &4 ii6. 50-10 (L)
254113010003 Drive wheel assembly 6.50-10 (EnV 3Xzh%6 5 k6. 50-10 (FR{R)

1 910400500008  |Spring washer 12 P2 12

2 910300100008 Nut GB6170-M12-10 HEHEGB6170-M12-10 12

3 254113020001 outer Rim 5.00F-10 A HE5. 00F-10 2
254113010007 Pneumatic tyre6.50-10-10PR FARFENR6. 50-10-10PR 2

4 254113010005  |Solid tyre 6.50-10 SO R6. 50-10 2
254113010006 Environmental protection tyre 6.50-| I {%4¢ i56. 50-10 2

5 254113020002 Inside Rim 5.00F-10 W#E4E5. 00F-10 2

6 255013020001  |Rim bolt M12x26 e HIIRAEM12x26 12

FE4P16-18N

13



NOBLELIFT¥E

254198501011 #EFFEEML I Z3:/Lifting motor and installation

FFE/NO /SN Name LK P /qry

. 920900100038  |Motor(HP) HLpL (HP) 1

920900100019  |Motor(WN) L (WN) 1
2 255032520003  |Anti vibration pad TR 8
3 255032520001  |Bushing £ 4
4 255032520002 Washer @40x¢p11x4 8 & 40x b 11x4 4
5 910400500007  [Washer GB93-10 B GBI3-10 6
6 910100100034  |BoltGB5782-M10x55-8.8 IZFEGB5782-M10x55-8. 8 4
7 254123510006  |Gear pump Wi IR 1
8 910400100007  |Washer GB97.1-10-200HV S #4FE|GBI7. 1-10-200HV 2
9 910100300039  [Bolt GB5783-M10x40-8.8 IZFGB5783-M10x40-8. 8 2
10 255098513251 Encoder (HP) it gy (HP) 1

255098513253 Encoder (WN) hdas (WND 1

FE4P16-18N

14



NOBLELIFT¥E

254198501012 45FRE it X FE4E/Battery and bracket

B5/NO 4w /SN

Name

i

P /Qry]

254137010010  |Battery (48V400Ah) (weld) FH It (48V400Ah) (&) 1
254137010011  |Battery (48V450Ah) (weld) FH It (48V450Ah) (&) 1
. 254137010012 |Battery (48V500Ah) (weld) FH it (48V500Ah) (&) 1
254137010016  |Battery (48V400Ah) (bolt) F13th (48V400Ah) (42) 1
254137010017  |Battery (48V450Ah) (bolt) F3th (48V450Ah) (42) 1
254137010018  |Battery (48V500Ah) (bolt) F13t (48V500Ah) (42) 1
2 254112510001 Battery bracket welding EEN IR S Y A 1

FE4P16-18N

15



NOBLELIFT¥E

254198501013 BEMIHR /Foot pedal

FFE/NO /SN Name LK P /Qry]
1 255018020005  |Cushion HipR 2 2
2 255018010001  |Floor welding (front) HuAR 5 (AT 1
3 255018010002  [Floor welding (rear) R IR A U5) 1
4 941100100001  |Screw M8x12-8.8 I2£TM8x12-8. 8 2
5 255018020006  |Foot pedal 2 s R 1

FE4P16-18N

16



NOBLELIFT¥E

254198501014 HEMfifEs/Battery box cover

FFE/NO /SN Name LK P /qry
1 254121010002 Battey box cover welding HLAE SRS 1
2 910300100005  |Nut GB6170-M6-10 IZHRFGB6170-M6-10 8
3 255021010016 Pressing plate weiding JERIES 2
4 255021020003  [Trim E i 1
5 255021020046 Guard cicle ¢35 RYHE & 35 1
6 910200500053  |ScrewGB818-M6x20-4.8 IZ4TGB818-M6x20-4. 8 2
7 255021020020  |Handle VA 1
8 910400500005  |WasherGB93-6 B GBI3-6 4
9 255021020068  |Damping pad 22 P 2
10 255021010005  |Hinge welding (left) BEEIRG (F) 1
11 910100300024  |Bolt GB5783-M8x30-8.8 IZF:GB5783-)8x30-8. 8 4
12 910200500056  |Screw GB818-M6x35-4.8 IZ4TGB818-M6x35-4. 8 2
13 255021010010 Head cover lock T 5 B 1
14 255021020052 Lock tongue 2 B2 1
15 910400100005  |Washer GB97.1-6-200HV P44 [EIGBIT. 1-6-200HV 2
16 910400500008  |WasherGB93-12 B GBI3-12 1
17 910400100008  |WasherGB97.1-12-200HV P44 [EIGBIT. 1-12-200HV 1
18 910300100008  |Nut GB6170-M12-10 IZHRFGB6170-M12-10 1
19 910200500021  |Screw GB818-M4x10-4.8 IZ4TGB818-M4x10-4. 8 2
20 255021020055 Fixing plate [ 5E 1
21 255021020021 Handle(inside) FF(N) 1
22 910100300023  |Bolt GB5783-M8x25-8.8 IZFGB5783-)8x25-8. 8 6
23 255021020047  |Holder Fan 2
24 910400500006  |Washer GB93-8 % 44 B GB93-8 10
25 910400100006  [Washer GB97.1-8-200HV P-4 8| GB97. 1-8-200HV 10
26 255021020054  |Adjusting pad PR 2
27 255021020045  |Bed plate FERR 2
28 255021020043 Bolt TE WEAS 2
29 255021010006 Hinge welding (right) BEEIRA CH) 1
30 910401500001 Circlip GB895.1-22 FLAR 22 4B GB895. 1-22 2
31 255021010014  |BearingGE12E S5 i KGR 128 2

FE4P16-18N

17



NOBLELIFT¥E

254198501014 HEMfifEs/Battery box cover

FFE/NO /SN Neme 2 P /qry
32 910300100006  |NutGB6170-M8-10 IZRFGB6170-M8-10 2
33 940400100030  |Air spring200N(D620) S 515 200N (D620) 1
34 940400100031 Air spring500N(D620)-lock oneself |5 3 #500N (D620) - 4 i 1
255037510001  |Seat( STD.) JERE (bR 1
35 255037510003 Seat( comfortable) FEAZ (8F1E7Y) 1
255037510004 Seat( Vibration) FEFR RHEZY) 1

FE4P16-18N

18



NOBLELTFTi% /7

254198501015 AM[] (MIHR) /Right side door (Side out type)

5 /N0 YwhS /SN Name 2R BB /QTY]
1 910100300023  |Bolt GB5783-M8x25-8.8 2 FEGB5783-M8x25-8. 8 2
2 910400500006  |Washer GB93-8 3 5 40 [ GBI 3-8 2
3 910400100006  |Washer GB97.1-8-200HV P44 EIGBI7. 1-8-200HV 2
4 910300100007  |Nut GB6170-M10-10 W2 EFGB6170-M10-10 1
5 910400500007  |Washer GB93-10 B GBI3-10 5
6 910400100007  |Washer GB97.1-10-200HV P44 BIGBY7. 1-10-200HV 5
7 255021010009 Side door lock ImE 1
8 255021020039 Fixing plate [#] 5E # 1
9 255021020040 Lock tongue 1 A1 1
10 505621520041  |Air hole (left) JENAL () 1
11 255021010007  |Limit seat welding FRAS REAR 1
12 910100300063  |Bolt GB5783-M14x35-8.8 2 FEGB5783-M14x35-8. 8 2
13 255021020059 Star shaped handle EIET 1
14 254121010001 Side door welding (right) mrEs H) 1
15 940500200016  |Bushing 16x18x16-SF-1 B 4% (J8) 16x18x16-SF-1 2
16 910600100031 Dowel pin GB119.2-10x30 [®F1:45GB119. 2-10x30 1
17 910100300037  |Bolt GB5783-M10x30-8.8 B2 FEGB5783-M10x30- 8.8 4
18 255021010004  |Hinge seat welding B PRI 1
19 255021020044 Adjusting washer ke 1
20 910100300014  |Bolt GB5783-M6x35-8.8 2 FEGB5783-M6x35-8. 8 1
21 505618020016  |Damping pad EppEL 1

FE4P16-18N

19



NOBLELIFT¥E

254198501016 AfiR (HEER) / Right side plate (hoisting frame)

w

FFE/NO /SN Name LK P /qry
1 255021020060  |Star shaped handle GB/T7274.4-14 5 B30 F-6B/T7274. 4-12x50 1
2 254121010017 Side plate welding (right) Mt S ) 1
3 505621520041 | Air hole (left) ERFL () 1
4 910200500052  |Screw GB818-M6x16-4.8 I2£TGB818-M6x16-4. 8 2
5 910400500005  |Washer GB93-6 B GBI3-6 2
6 910400100005  [Washer GB97.1-6-200HV S FEIGBIT. 1-6— 200HV 2
7 255021010015  [Hook welding (left) HHE4S (h) 1

FE4P16-18N

20



NOBLELIFT¥E

254198501017 ZUER/Left cover plate

FFE/NO /SN Name LK P /qry
1 255021010015  |Hook welding (left) HHE4E (h) 1
2 910400100005  |Washer GB97.1-6-200HV S $4FEIGBIT. 1-6-200HV 2
3 910400500005  |Washer GB93-6 B GBI3-6 2
4 910200500052  |Screw GB818-M6x16-4.8 I2£TGB818-M6x16-4. 8 2
5 254121010003  |Side plate welding (left) RS (Fo) 1
5 254321011001 Side plate welding ( Li left) AR S (BB A 1
6 505621520041 | Air hole (right) WRFLCH) 1
7 255021020060  |Bolt AR B 1

FE4P16-18N

21



NOBLELIFT¥E

254198501018 &2 /Valve cover

1

FFE/NO /SN Name LK P /qry
1 255021020051  [Holder 3 2
2 910400100005  |Washer GB97.1-6-200HV S $4FEIGBIT. 1-6-200HV 2
3 910400500005  |Washer GB93-6 B GBI3-6 2
4 910200500053  |Screw GB818-M6x20-4.8 24T GB818-M6x20-4. 8 2
5 255021020002 Protective cover 1 YRS 1
6 940801500001 M6 Nut M6+ FUE L 4
7 910200500052  |ScrewGB818-M6x16-4.8 I2£TGB818-M6x16-4. 8 6
8 255021020001 Protective cover 2 B4 Es2 1
9 255024520065 Rubber sheath M 2
10 255024520063  [Cap BEY LT 2
11 255021020017  |[Cover ki 1
12 941100100001  |ScrewM8X12-8.8 IZETM8X12-8. 8 2

FE4P16-18N

22



NOBLELIFT¥E

254198501019 45 E IR /Counter weight assembly

FFE/NO /SN Name LK P /qry

1 254123020001 Counter weight (1.6t) THiE (1. 6t) 1

254223020001 Counter weight (1.8t) “FAiTE (1. 8t) 1
2 255023010001  |Pin A5 4 1
3 910100100101  |Bolt GB5782-M24x100-8.8 IZFEGB5782-M24x100-8. 8 2
4 910400500013  |Washer GB93-24 B GBI3-24 2
5 251023020003 Spacer EY3 2
6 255023020002  [Cap E i 1
7 910100300011  |Bolt GB5783-M6x20-8.8 IZFGB5783-M6x20-8. 8 2
8 255023020006  |Spacer kY 2
9 910400500005  |Washer GB93-6 B GBI3-6 2
10 910400100005  [Washer GB97.1-6-200HV S $4FEIGBIT. 1-6-200HV 2

FE4P16-18N

23



NOBLELIFT¥E

254198501020 %42 (f|H3X) /Frame(Side out type)

FFE/NO /SN Name LK P /qry
1 254121510020 Frame welding =PI LY GRS 1
2 910100300020  |Bolt GB5783-M8x16-8.8 IZFGB5783-)8x16-8. 8 4
3 910400500006  |Washer GB93-8 B GBI3-8 4
4 910400100006  |Washer GB97.1-8-200HV P44 [EIGBIT. 1-8-200HV 4
5 941100100001  |Screw M8X12-8.8 IZ4TN8X12-8. 8 2
6 255021510004 Side plate welding AR S G ah) 1
7 255021510001  |Baffle welding PR S () 1
8 910400100009  |Washer GB97.1-14-200HV P44 [EIGBIT. 1-14-200HV 4
9 910400500009  |Washer GB93-14 B GBI3-14 4
10 910100300063  |Bolt GB5783-M14x35-8.8 IZFEGB5783-M14x35-8. 8 4
11 910400100007  |Washer GB97.1-10-200HV P44 [EIGBIT. 1-10-200HV 3
12 910400500007  [Washer GB93-10 B GBI3-10 3
13 910100300037  |Bolt GB5783-M10x30-8.8 IZFGB5783-M10x30-8. 8 3
14 255021510009 Indicator welding I RLIES 1
15 910100300051  |BoltGB5783-M12x35-8.8 IZFGB5783-M12x35-8. 8 4
16 910400100008  |Washer GB97.1-12-200HV P44 [EIGBIT. 1-12-200HV 4
17 910400500008  [Washer GB93-12 B GBI3-12 4
18 910300100008  |Nut GB6170-M12-10 IEEEGB6170-M12-10 4
19 254121510010  |Plate welding HBEAR AR S 1
20 251021520001  |Cover 2 2
21 910400100010  |Washer GB97.1-16-200HV P44 [EIGBIT. 1-16—-200HV 4
22 910400500012  |Washer GB93-8 B GBI3-20 4
23 910100200016  |Bolt GB5785-M16x1.5x70-8.8 I HGB5785-M16x1. 5x70-8. 8 4

FE4P16-18N

24



NOBLELIFT¥E

254198501021 ZEZE (%) /Frame (hoisting)

FFE/NO /SN Name LK P /qry
1 910100300020  |Bolt GB5783-M8x16-8.8 IZFGB5783-)8x16-8. 8 4
2 910400500006  |Washer GB93-8 B GBI3-8 4
3 910400100006  |Washer GB97.1-8-200HV P44 [EIGBIT. 1-8-200HV 4
4 255021510001  |Baffle welding PR S () 1
5 910400100009  |Washer GB97.1-14-200HV P44 [EIGBIT. 1-14-200HV 4
6 910400500009  |Washer GB93-14 B GBI3-14 4
7 910100300063  |Bolt GB5783-M14x35-8.8 IZFGB5783-M14x35-8. 8 4
8 910400100007  |Washer GB97.1-10-200HV P44 [EIGBIT. 1-10-200HV 5
9 910400500007  [Washer GB93-10 B GBI3-10 5
10 910100300037  |Bolt GB5783-M10x30-8.8 IZFGB5783-M10x30-8. 8 3
11 255021510009 Indicator holder welding I FRIENRE S 1
12 910100300051  |Bolt GB5783-M12x35-8.8 IZFGB5783-M12x35-8. 8 4
13 910400100008  |Washer GB97.1-12-200HV P44 [EIGBIT. 1-12-200HV 8
14 910400500008  |Washer GB93-12 B GBI3-12 4
15 910300100008  |Nut GB6170-M12-10 IZHRFGB6170-M12-10 4
16 254121510010  |Plate welding HBEAR AR S 1
17 251021520001  |Cover 2 2
18 910400100010  |Washer GB97.1-16-200HV P44 [EIGBIT. 1-16—-200HV 4
19 910400500012  |Washer GB93-20 B GBI3-20 4

20 910100200016  |Bolt GB5785-M16x1.5x70-8.8 IZFGB5785-M16x1. 5x70-8. 8 4
21 254121510021 Frame welding (hoisting) LIRS GEEEFY) 1
22 255021520100  |Dial rod s 1
23 255021520099  |Safe pin LR 4 1
24 255021520107 Anti vibration pad ¢140x¢@13x25 TREH ¢ 140x & 13x25 4
25 253521520063  |Spacer ®14.5x$12.2x10 FEE ©14. 5x D12, 2x10 4
26 910200200099  [Screw GB70.1-M12x35-8.8 IE£TGB70. 1-M12x35-8. 8 4
27 254121520101 Cover plate TR 1
28 910100300035  |Bolt GB5783-M10x30-8.8 I HGB5783-M10x30-8. 8 2

FE4P16-18N

25



NOBLELIFT¥E

254198501022 #ZiH|HEHR /Control Panel

FFE/NO 9F5/SN Name 2K P /Qry]
1 941100100009  |ScrewM6x12-8.8 I24TM6x12-8. 8 19
2 255010020002  |Cover =(F) 1
3 255010020009  |Nut M6 5 B i BEM6 10
. 255010020001  [Cover (Curtis) B (F) (Curtis) 1
255010020007 Cover (Inmotion) 2 () (Inmotion) 1
5 255010020003  |Lid il Zh A 55 1
T 6 255010020006  |[Lid Ja & 1
7 255010020005 Front cover i 1
b 8 255010020004  [Tool box THE& 1
1
[t
1k
o 2

FE4P16-18N

26



NOBLELIFT¥E

254198501023 % [n) %k B % 2235 /Steering mechanism and installatio

| E}j \ || ‘ p
DL de=a

// [
/ 04 129 ;xj.e' [ g A

Vo - J.-':,.-"If dg:“_"_v"
=

- VN

1516 17 18 19 20

FFE/NO /SN Name LK P /qry
1 255015010007  [Adjustable handle TR 1
2 910600400015  |Dowel pin GB879.1-4x30 i [ 4B GBS 79. 1-4x30 1
3 255015020025  |Packing set i 1
4 255015010002 [Steering gear Femds 1
5 255015020019  |Latch segment g 1
6 910300300006  |Nut GB6172.1-M12-05 IEEEGB6172. 1-M12-05 1
7 910100300057  |Bolt GB5783-M12x70-8.8 IZFEGB5783-M12x70-8. 8 1
8 255015010001 Steering column ) B R KR 1
9 255015010003 Steering wheel J7 Al 1
10 910600700014  |Short axle GB882-6x26x1.6 B HICB882-6x26x1. 6 1
11 910600600005  |Split pin GB91-1.6x10 FFO446BI1-1. 6x10 1
12 255015020002  |Fixed seat ] 5 B 1
13 255015010005  |Adjustable lever AR E 1
14 255015020021  |Screw W RET 1
15 911200100004 Grease nipple JB7940.1-M10x1 JHARJB7940. 1-M10x1 1
16 940500200016  |Bushing ®16xd18x16-SF-1 EHE GEE) ©16x D 18x16-SF-1 2
17 255011510003  |Shaft ®16x135 W H B 16x135 1
18 910400100005  |Washer GB97.1-6-200HV P44 [EIGBIT. 1-6-200HV 1
19 910400500005  |Washer GB93-6 5% 114 JB| GB93-6 1

20 910100300009  |Bolt GB5783-M6x12-8.8 IZF:GB5783-M6x12-8. 8 1
21 910100300036  |Bolt GB5783-M10x25-8.8 IZFGB5783-M10x25-8. 8 4
22 910400500007  [Washer GB93-10 B GBI3-10 4
23 910400100007  |Washer GB97.1-10-200HV - #4FB|GB97. 1-10-200HV 4
24 255015010004 Support welding YRR 1
25 254115010002 Steering gear T ) 2% 1

FE4P16-18N

27



NOBLELIFT¥E

254198501024 FHIFIBRY/Foot brake

F¥2/NO GIG/SN Nete 27K i /qry
1 910100300010 Bolt GB5783-M6x16-8.8 122 GB5783-M6x16-8. 8 2
2 910400500005 Washer GB93-6 0 T A PE GB93 -6 2
3 910400100005 Washer GB97.1-6-200HV “F#JE[GBI7. 1-6-200HV 2
4 255011510006  |Grease nipple AR 1
5 911000600001  |Hose clamp QC/T390-(11-14) WE4QC/ T390~ (11-14) 2
6 255011520021  |Connecting pipe R 1
7 910100300003 Bolt GB5783-M5x12-8.8 122 GB5783-M5x12-8. 8 1
8 910400500004 Washer GB93-5 0 T A PE GB93 -5 1
9 910400100004 Washer GB97.1-5-200HV “F#JE[GBI7. 1-5-200HV 1
10 255011510003 Axle ©16x135 i H-Jl @ 16x135 1
11 910100300039 Bolt GB5783-M10x40-8.8 122 GB5783-M10x40-8. 8 4
12 910400500007  |Washer GB93-10 P PEIGBI3-10 6
13 910400100007 Washer GB97.1-10-200HV “F#4JE[GBI7. 1-10-200HV 6
14 255011510004 Foot brake holder welding T 3h S ZR AR A 1
15 940500100006 Bushing ®16x®18x15-SF-1 HE5E D16xD18x15-SF-1 2
16 255011510002 Pedal weiding AR AR 1
17 255011520010 Damping pad Sl 1
18 910600600015 Split pin GB91-2x20 FF I 45GB91-2x20 1
19 255011520008  |Spring % 1
20 911200100004 Grease nipple JB7940.1-M10x1 JHARJB7940. 1-M10x1 1
21 255011520013  |Pedal (rubber) FEAR (BRI 1
22 910100100023 Bolt GB5782-M8x45-8.8 122 GB5782-M8x45-8. 8 1
23 910300100006 Nut GB6170-M8-10 HEEEGB6170-M8-10 1
24 940500100048 Bushing ®10x®12x8-SF-1 HH5ED010x D 12x8-SF-1 1
25 255011510001 Brake pump assembly FHIFSIERSSY5 1
26 910100300038 Bolt GB5783-M10x35-8.8 12#:GB5783-M10x35-8. 8 2
27 910300100007 NutGB6170-M10-10 HEHEGB6170-M10-10 2
28 255011510009 Hydraulic steel pipe welding 2 WENE IR E2 1
29 255011510010 Hydraulic steel pipe welding 1 WENE RS 1

FE4P16-18N

28



NOBLELIFT¥E

254198501025 =% Hilzh#4 /Parking brake

FF5/NO Hi3/SN Neme &% B /qry
A 255012010001  |parking brake BB Ak 1
1 A Screw GB70.1-M5x16-8.8 H2£TGB70. 1-M5x16-8. 8 1
2 A Spring 2 hi 2 1
3 A Circlip GB894.1-16 Hlt B 4 Bl GB8Y4. 1-16 2
4 A Washer GB97.1-16-200HV “F-E4[EIGBI7. 1-16-200HV 2
5 A Pedal welding FERR & 1
6 A Baffle 2L 1
7 A Screw GB818-M3x8-4.8 H24TGB818-M3x8-4. 8 5
8 A Screw GB818-M3x20-4.8 H24TGB818-M3x20-4. 8 2
9 920200300009  |Micro switch L 1
10 A Shaft Pl 1
11 A Steel ball GB308-5.5 HERGB308-5. 5 1
12 A Spring R 1
13 A Screw GB77-M8x8-45H HE%T GB77-M8x8-45H 1
14 A Assembly seat 2 i 1
15 A Board 3 B3 1
16 A M8x170 Bolt M8x 1701542 1
17 A Axle 4% 1
18 A Nut GB6170-M8-10 IEHEGB6170-M8-10 2
19 A Washer GB97.1-8-200HV P-4 [EGBI7. 1-8-200HV 2
20 A Axle 3 w3 1
21 A Polyurethane tube R 1
22 A Spring 1 EOA 1
23 A Axle 4 4 1
24 A Washer GB97.1-10-200HV “F#4JE[GBI7. 1-10-200HV 4
25 A Washer GB93-10 T E B GBI3-10 3
26 A Bolt GB5783-M10x25-8.8 122 GB5783-M10x25-8. 8 3
27 A Board 2 2 1
28 A Axle 1 1 1
29 A Axle 2 2 1
30 A Board 1 8! 1

FE4P16-18N

29



NOBLELIFT#% /) FE4P16-18N

254198501025 =% Hilzh#4 /Parking brake

F¥2/NO GIG/SN Nete 27K P /oy
31 A Spring seat 155 i 1
32 A Spring 5% 1
33 A Nut GB889.1-M5-10 HZEEGB889. 1-M5-10 1
34 A Pedal pad EA R SR 1
35 A Washer GB93-3 i 4| GB93-3 3
36 A Dowel pin GB879.1-2.5x10 S R R 4HGBS79. 1-2. 5x10 1
37 A Board 2 2 1
N B 255098512001 Parking brake repair kit [eeti P IBY P 3sika) 1

30



NOBLELIFT¥E

254198501026 3 THEE F 223 /Overhead guard and installation

F¥2/NO GIG/SN Nete 27K P /oy
1 910100300050 Bolt GB5783-M12x30-8.8 122 GB5783-M12x30-8. 8 8
2 910400500008  |Washer GB93-12 P PEIGBI3-12 8
3 910400100008 Washer GB97.1-12-200HV P-4 [EIGBI7. 1-12-200HV 4
4 255022020002 Special pipe cover S E () 1
5 255022020001 Special pipe cover S () 1
6 910400200005 Washer GB96.1-12-200HV K8 GB96. 1-12-200HV 4
7 255022020004  [Coil AT 218 2
8 255022020003 Coil KIT 58 2kl 3
9 254122010001 Overhead guard welding PIEIEE 1
10 254122010004  |Overhead guard welding ( hoisting|4" TH 448 & (F %5 1

FE4P16-18N

31



NOBLELIFT¥E

254198501027 J5#4E %% /Rearview mirror installation

FFE/NO /SN Name LK P /qry
1 910300100006  |Nut GB6170-M8-10 IEEEGB6170-M8-10 2
2 910400500006  |Washer GB93-8 B GBI3-8 2
3 910400100006  [Washer GB97.1-8-200HV S $4FE|GBIT. 1-8-200HV 2
4 910100300022  |Bolt GB5783-M8x20-8.8 IZFGB5783-)8x20-8. 8 2
5 940800100001 Rearview mirror Ja B 1
6 255049520003 Holder I 1

FE4P16-18N

32



NOBLELIFT¥E

254198501028 5 [m)#fF f 23 (DW) /Steering axle and installation (DW)

F¥2/NO G /SN Neme 2 P /oy
A 254116010001 1.5T steering axle 1. 5TH b 1
1 254198526001 Steering bridge assembly T A M A 1
2 254198526002 Linking rod EFF 2
3 254198516003 Steering cylinder assembly T ) g B 1
4 254198526020 Right knuckle F B [ 5 H12C4-30301 1
5 254198526005  |Bearing198905 B[ HE 507K 198905 2
6 254198526006  |Bearing 943/25 TRl 7K943/25 2
7 254198526007  |Pin B A 2
8 254198526009  |framework seal ring R SUES) 2
9 254198526011  |Bearing 30208 HfK 30208 2
10 254198526012  |Bearing 30206 HfiK 30206 2
11 254198526013 Hexagonal groove nut M24x2 HEREM24x2 2
12 910400100014  |Washer GB97.1-24-200HV [E 24 2
13 910600600038  [Pin 5x50 #4550 2
14 254198526015  [Wheel hub cover it 2
15 254198526016 Steering wheel hub RS 2
16 255098526017  [Strict bolt P 7 A 2 e SR ETM12X30 2
17 910300100008  |Nut GB6170-M12-10 BAFEM1 2 2
18 254198526040  |Rim Bolt PR IEA 12
\ 19 254198526041 Rim Nut(M14X1.5) RBUER 12
‘.‘ 20 254198526010  [Pad ) T 4
j 21 253098526025 Grease nipple (90°) 25355 MEQT01B45 2
/ 22 254198516023  |Oil seal GRS 4
/ 23 254198526022 |O ring 0% 2
24 910100300039  [Bolt M10X40 IEHM10x40 2
25 910300100007  |Nut GB6170-M10-10 BZFRM10 12
26 253098526019 Grease nipple B3 MEQ700B06 4
27 254198526004  |Left knuckle B[R] F5H12C4-30401 1
28 254198526026  |Linking pin RS 4
29 254198526027 Joint bearing GE15ES I i K GE15ES 4
30 254198526018  [Bushing e 4

FE4P16-18N

33



NOBLELIFT¥E

254198501028 5 [m)#fF f 23 (DW) /Steering axle and installation (DW)

FFE/NO GilS/SN Neme 27K HE/Qry
31 910100300009 Bolt M6X12 HEFEMOx 14 4
910400500005 Spring washer GB93-6 86 4
910100300052 Bolt M12X35 HEFEM12x35 2
910400500008 Washer GB93-12 g 12 4
254198526008 Pin8x20 #HB8x20 2
255016020001 Anti vibration pad Tl = 2
910300100010 Nut GB6170-M16-10 HEHEGB6170-M16-10 4
910400500010  |Washer GB93-16 P PEIGBI3-16 4
255021520091 Fixing plate [ 5E 2
910100300071 Bolt GB5783-M16x45-8.8 122 GB5783-M16x45-8. 8 4

FE4P16-18N

34



NOBLELIFT¥E

254198501029 #£[a)yHEL (DW) /Steering cylinder (DW)

FF5/N0 /SN Name % P /ary]
A 254198510007 Sealing part maintenance package | %% &} {2} & B A, (% [ 1 -DW) 1
1 A Piston rod assembly AT K 1
2 A Cylinder cover i & 2
3 A Dust ring DH40 5 44> FEIDHA0 2
4 A U ringUN40 UJE FEIUN40 2
5 A 0 ring53%3.55 018153 X 3. 55 2
6 A O ring50%3.55 018150 X 3. 55 1
7 A Support ring SRR 1
8 A Cylinder assembly HANEPSYY 1
9 A Bearing T K 2

FE4P16-18N

35



NOBLELIFT¥E

254198501030 %[\ #F F 223 (KD) /Steering axle and installation (KD)

FFE/NO /SN Name LK P /qry
A 254116013001  |1.5T steering axle(KD) 1. 5T#% [ 45 (KD) 1
1 [254198526063  [Wheel hub cover 8 35F-3103204-00 2
2 |254198526062  |Steering wheel hub HEF-3103201-00 2
3 1254198526070  |Rim Bolt R BUIZFH-3103202-00 12
4 |254198526071  [Rim Nut R BUZRIF-3103110-00 12
L 5 254198526050 |Left steering knuckle T 9] F-2404100-00 | 1
22\?\3\\ e 6 [254198526051  |Linking rod EFFF-3412100-00 2
20‘21\ J 7 1910400500006  |Spring washer GB93-8 #FGBI3-8 4
b\ W 8 [910100300019  |Bolt M8X12 W2 FEGB5783-M8x12 4
N \?_‘3’ 9 [254198526080 [Linking pin AT © 15F-3412201-00 4
A 10 |254198526052  |Steering axle assembly B [ MR SRR FE-2401100-01] 1
S \ v, 11 [254198526053  [Steering cylinder assembly 7)Y LB R C7.056040KDH 1
& 12 |254198526075  |Right steering knuckle 5 1) 7 ERRF—2404200-00 1
S @\-49 13 [254198526074  [Bearing 77417198905 F-3412303-( 2
u e (ﬁm 14 1254198526073 |Needle Bearing 942/25 RE K GB290-942/25 2
1 SV 15 [254198526072  [Pin F44F-2404102-00 2
‘ ?éé@, /,{‘\25 16 [254198526058  [Grease nipple (90°) 90° JHMEGB7940. 2-PT1/8 4
° T 17 |254198526055  |framework seal ring B2 Bl F-3412312-00 4
18 [254198526069 framework seal ring BRTE I B GBI8TT. 1-64%82%7 2
19 254198526068  |Bearing 30208 [54 HE VR 1 Fl 7K GB/T297-30208| 2
20 254198526067  |Bearing 30206 5 HE VR 1 Fl 7K GB/T297-30206 2
21 |254198526065  |Washer 24 O GB95-24 2
22 |254198526064  |Hexagonal groove nut M24x2 FEREREM24x2 H-3103207-01 2
23 |254198526066  |Pin 5x50 JF F145GB/T91-5x50 2
24 1254198526054  |Pad B A F-2404103-00] 2
25 |254198526059  |Oring D32x3.5 07} FElGB1235-D32x3. 5 2
26 |254198526084  |Bushing 1% F-3412301-00 4
27 |254198526083  [Joint bearing GE15ES FA5 I 7KGE15ES F-3412309-( 4
28 1910100400006  [Bolt M10x1.25x40 HZFEGB5786 M10x1. 25-40 2
29 1910300200002  [Nut GB6171-M10x1.25 P2 EEGB/T 6171-M10x1. 25 2
30 254198526060  [Screw M12x35 B2 4TGB78-M12x35 2

FE4P16-18N

36



NOBLELIFT¥E

254198501030 %[\ #F F 223 (KD) /Steering axle and installation (KD)

FF-2/NO GiFS/SN Name &7 b /Qry

31 [910300100008 [Nut GB6170-M12-10 B2 BFGB/T6170-M12 2

m 32 (910400500008  |Washer GB93-12 I E8GBY3-12 4

n\ & 33 [910400100008  [Washer 12 4[| GBIS-12 4

A 34 [910100300052 _|Bolt M12X40 B2 HGBE783 M12x40 4

W 35 1254198526085  [Grease nipple M6 38 UGB/ T7940. 1-M6 4

Cwd 36 [254198526079  |Dowel pin8x20 [B FEH4GB1 19-A8x20 2
) Y
8

L

FE4P16-18N

37



NOBLELIFT¥E

254198501031 #%[a)yHEL (KD) /Steering cylinder (KD)

FF5/N0 Hi3/SN Name &% B /qry
A 254198511007 Sealing part maintenance package | 2 31 & 3 A1, (%% [ i1-KD) 1
1 A Piston rod assembly AT K 1
2 A Cylinder cover i & 2
3 A Dust ring DH40 5 44> FEIDHA0 2
4 A U ringUN40 UJE FElUN40 2
5 A 0 ring53%3.55 018153 X 3. 55 2
6 A O ring50%3.55 018150 X 3. 55 1
7 A Support ring SRR 1
8 A Cylinder assembly HANEPSYY 1
9 A Bearing T K 2

FE4P16-18N

38



NOBLELIFT¥E

254198501032 #%[AZEH M /Steering wheel assembly

FFE/NO /SN Name LK P /qry
254115510005 Steering wheel assembly 5.00-8-10| # [ %6 &4 5. 00-8-10PR (F5X) 2
A 254115510006 Steering wheel assembly 5.00-8(so| %% ] 46 & k5. 00-8 (SZ40») 2
254115510007 Steering wheel assembly 5.00-8(en[#% [ 4 M E5. 00-8 GR{R) 2
1 910300100008  |Nut GB6170-M12-10 IEEEGB6170-M12-10 12
2 910400500008  |Washer GB93-12 B GBI3-12 12
3 254115520002 Inner rim3.00D-8 NHHE3. 00D-8 2
254115510001 Tyre (pneumatic )5.00-8-10PR AR (F85) 5. 00-8-10PR 2
4 254115510003  |Tyre ( solid )5.00-8 e HR (S20) 5. 00-8 2
254115510004 Tyre(environment protection )5.00-44¢ is GF{%) 5. 00-8 2
254115520001 Inner rim 3.00D-8 AhE4E3. 00D-8 2
254198526040  |Rim Bolt IS A 12

Y,

N
=\

3
N

&
N

o
<

>

D = WA Wy y

FE4P16-18N

39



NOBLELIFT¥E

254198501033 TAEVMFEEEE K 223 /Working tank and installation

F¥2/NO G /SN Nete 27K P /oy
1 255019020015 Drain plug M20x1.5 T ZEM20x1. 5 1
2 910800900001 Washer JB982-20 2H 75 #1418 JB982-20 1
3 255019010001 Cylinder welding WS 1
4 910400100006 Washer GB97.1-8-200HV P-4 [EGBI7. 1-8-200HV 10
5 910400500006  |Washer GB93-8 P PEIGBI3-8 10
6 910100300022 Bolt GB5783-M8x20-8.8 122 GB5783-M8x20-8. 8 10
7 255019020013 Sealing gasket BoEDEn 1
8 255019010004  [Screen filter = e 1
9 255019010002 Cover plate welding ERIES 1
10 255019020012 Fixing plate 2 [#] 72 AR 2 1
11 255019010003  |Oil dipstick assembly il R ZE R 1

FE4P16-18N

40



NOBLELIFT¥E

254198501034 % B #[m R (ZBK) /Multiple directional control valve (bigeminy)

F¥2/NO G /SN Nete 27K P /oy
1 910100400003 Bolt GB5786-M10x1.25x25-8.8 1Z#:GB5786-M10x1. 25x25-8. 8 3
2 910400500007  |Washer GB93-10 P PEIGBI3-10 6
3 910400100007 Washer GB97.1-10-200HV “F-E4[EIGBI7. 1-10-200HV 6
4 255024520024 Supporting plate AR 1
5 910100300036 Bolt GB5783-M10x25-8.8 122 GB5783-M10x25-8. 8 3
6 255024510007 Multi way valve (four combined) Z R IR (—BE) 1
7 255024510009 Axle ¢16x168 5 HoAh ¢ 16x168 1
8 910400100005 Washer GB97.1-6-200HV P-4 [EIGBI7. 1-6-200HV 9
9 910400500005 Washer GB93-6 0 T A E GB93 -6 7
10 910100300009 Bolt GB5783-M6x12-8.8 122 GB5783-M6x12-8. 8 5
11 255024520018  |Transition rod T 3
12 910600600026 Split pin GB91-3.2x20 FFI45GB91-3. 2x20 6
13 910600700032 Short axle GB882-10x20c1B FH4MGB882-10x20c 1B 6
14 910300100005 Nut GB6170-M6-10 IEHEGB6170-M6-10 2
15 910600600026 Split pin GB91-3.2x20 FF I 45GB91-3. 2x20 2
16 910600700032 Short axle GB882-10x20c1B FH4MGB882-10x20c 1B 2
17 255024510002 Fixed seat [] 5 JHE 1
18 940500200022 Bushing ¢12x¢p14x20-SF-1 EAH5EGHE) & 12x ¢ 14x20-SF-1 2
19 255024520016 Pressing plate JEHR 1

20 910100300011 Bolt GB5783-M6x20-8.8 122 GB5783-M6x20-8. 8 2
21 910100300023 Bolt GB5783-M8x25-8.8 122 GB5783-M8x25-8. 8 4
22 910400500006 Washer GB93-8 0 T A PE GB93 -8 4
23 910400100006 Washer GB97.1-8-200HV “F-#4JE[GBI7. 1-8-200HV 4
24 255024520001 Fixing plate [ 5E 1
25 A Axle 910x60 FHilh & 10x60 1
26 A Spring R 1
27 A Axle 918x27.5 4 b 18x27. 5 1
28 A Handle FHH 1
29 A Dowel pin GB879.1-3x16 N F AR RGBS 79. 1-3x16 1
30 255024510006  |Handle assembly SR T A ok 1
31 255024510001 Holder welding AR A 1

FE4P16-18N

41



NOBLELIFT¥E

254198501034 % B #[m R (ZBK) /Multiple directional control valve (bigeminy)

F¥2/NO G /SN Nete 27K P /oy
32 250525020008 Joint 3 2
33 910300100006 NutGB6170-M8-10 IEHEGB6170-M8-10 2
34 255024520017  |Connecting rod R 2
35 255024520025 Bearing bushing ¢18x@16x37 Toim K ¢ 18x & 16x37 2
W, 36 255024510004 Control lever welding (lifting) BONTE S T 1
/ 37 281824520001 Handle ball (Lifting-Black) FARER GET}-2) 1
38 255024510005 Control lever welding ( slope ) RO NFIES (R 1
39 281824520002  [Handle ball (Titled-Black) TR (01R}-25) 1
40 255024520028  [Sleeve 45 2

FE4P16-18N

42



NOBLELIFT¥E

254198501035 22 B&#e[v] IR\ (=BK) /Multiple directional control valve (trigeminy)

F¥2/NO G /SN Nete 27K P /oy
1 910100400003 Bolt GB5786-M10x1.25x25-8.8 1Z#:GB5786-M10x1. 25x25-8. 8 3
2 910400500007  |Washer GB93-10 P PEIGBI3-10 6
3 910400100007 Washer GB97.1-10-200HV “F-E4[EIGBI7. 1-10-200HV 6
4 255024520024 Supporting plate AR 1
5 910100300036 Bolt GB5783-M10x25-8.8 122 GB5783-M10x25-8. 8 3
6 255025010002 Multi way valve (four combined) ZER IR (ZEE) 1
7 255024510009 Axle ¢16x168 w5 E & 16x168 1
8 910400100005 Washer GB97.1-6-200HV P-4 [EIGBI7. 1-6-200HV 9
9 910400500005 Washer GB93-6 0 T A E GB93 -6 7
10 910100300009 Bolt GB5783-M6x12-8.8 122 GB5783-M6x12-8. 8 5
11 255024520018  |Transition rod T 3
12 910600600026 Split pin GB91-3.2x20 FFI45GB91-3. 2x20 9
13 910600700032 Short axle GB882-10x20c1B FH4MGB882-10x20c 1B 9
14 910300100005 Nut GB6170-M6-10 IEHEGB6170-M6-10 2
15 910600600026 Split pin GB91-3.2x20 FF I 45GB91-3. 2x20 2
16 910600700032 Short axlieGB882-10x20c1B FH4MGB882-10x20c 1B 2
17 255024510002 Fixing seat [#] 7€ Jig 1
18 940500200022 Bushing ¢12x¢p14x20-SF-1 EAH5EGHE) & 12x ¢ 14x20-SF-1 3
19 255024520016 Pressing plate JEHR 1

| 20 910100300011 Bolt GB5783-M6x20-8.8 122 GB5783-M6x20-8. 8 2
21 910100300023 Bolt GB5783-M8x25-8.8 122 GB5783-M8x25-8. 8 4
22 910400500006 Washer GB93-8 0 T A PE GB93 -8 4
23 910400100006 Washer GB97.1-8-200HV “F-#4JE[GBI7. 1-8-200HV 4
24 255024520001 Fixing plate [ 5E 1
25 A Axle 910x60 FHilh & 10x60 1
26 A Spring R 1
27 A Axle 918x27.5 4 b 18x27. 5 1
28 A Handle FHH 1
29 A Dowel pin GB879.1-3x16 N F AR RGBS 79. 1-3x16 1
30 255024510006  |Handle assembly R0 T A S 1
31 255024510001 Frame welding AR A 1

FE4P16-18N

43



NOBLELIFT¥E

254198501035 22 B&#e[v] IR\ (=BK) /Multiple directional control valve (trigeminy)

FFE/NO /SN Name LK P /qry
32 250525020008  |Joint B3k 3
33 910300100006  |Nut GB6170-M8-10 IZRFGB6170-M8-10 3
34 255024520017  |Linking rod R 3
35 255024520025  |Bearing ¢18xp16x37 Tl & 18x & 16x37 3
36 255024510004 Control lever welding (lifting) YIRS GEF) 1
37 281824520001 [Handle ball (Lifting-Black) TR (EETF-22) 1
38 255024510005 Control lever welding (slope) RO NFIES (R 1
39 281824520002 |Handle ball (Titled-Black) FWBR(IR}-22) 1
40 255025010001 Control lever welding ( accessory 1|24 (B E 1) 1
41 281824520003 |Handle ball (Attachment1-Black) |FHiEk(/E I 1-2) 1
42 255024520028  |Sleeve hhEE 1
43 910800100003  |Oring 17x2.65 OJEJEl-PY17x2. 65 2
44 251223520033 Joint8-M20x1.5-M16x1.5-24° $23k (H) 8-M20x1. 5-M16x1. 5-24° 2

FE4P16-18N

44



NOBLELIFT#£ /1 FE4P16-18N

45



NOBLELIFT¥E

254198501036 25 %[ BIHR\ (WUER) /Multiple directional control valve (four)

F¥2/NO GIG/SN Nete 27K P /oy
1 910100400003 Bolt GB5786-M10x1.25x25-8.8 I2FGB5786-M10x1. 25x25-8. 8 3
2 910400500007  |Washer GB93-10 P PEIGBI3-10 6
3 910400100007 Washer GB97.1-10-200HV “F-E4[EIGBI7. 1-10-200HV 6
4 255024520024 Supporting plate AR 1
5 910100300036 Bolt GB5783-M10x25-8.8 122 GB5783-M10x25-8. 8 3
6 255025510002 Multi way valve (four combined) Z BRI (PUEE) 1
7 255024510009 Axle ¢16x168 w5 E & 16x168 1
8 910400100005 Washer GB97.1-6-200HV “F#4JE[GBI7. 1-6-200HV 9
9 910400500005 Washer GB93-6 0 T A E GB93 -6 7
10 910100300009 Bolt GB5783-M6x12-8.8 122 GB5783-M6x12-8. 8 5
11 255024520018  |Transition rod T 4
12 910600600026 split pin GB91-3.2x20 FFI45GB91-3. 2x20 12
13 910600700032 Short axle GB882-10x20c1B FH4MGB882-10x20c 1B 12
14 910300100005 Nut GB6170-M6-10 IEHEGB6170-M6-10 2
15 910600600026 split pin GB91-3.2x20 FF I 45GB91-3. 2x20 2
16 910600700032 Short axle GB882-10x20c1B FH4MGB882-10x20c 1B 2
17 255024510002 Fixing seat [#] 7€ Jig 1
18 940500200022 Bushing ¢12x¢p14x20-SF-1 EAH5EGHE) & 12x ¢ 14x20-SF-1 4
19 255024520016 Pressing plate JEHR 1

20 910100300011 Bolt GB5783-M6x20-8.8 122 GB5783-M6x20-8. 8 2
21 910100300023 Bolt GB5783-M8x25-8.8 122 GB5783-M8x25-8. 8 4
22 910400500006 Washer GB93-8 0 T A PE GB93 -8 4
23 910400100006 Washer GB97.1-8-200HV “F-#4JE[GBI7. 1-8-200HV 4
24 255024520001 Fixing plate [ 5E 1
25 A Axle 910x60 FHilh & 10x60 1
26 A Spring R 1
27 A Axle ¢18x27.5 HHAM ¢ 18x27. 5 1
28 A Handle FHH 1
29 A Dowel pin GB879.1-3x16 N F AR RGBS 79. 1-3x16 1
30 255024510006  |Handle assembly R0 T A S 1
31 255024510001 Frame assembly AR A 1

FE4P16-18N

46



NOBLELIFT¥E

254198501036 25 %[ BIHR\ (WUER) /Multiple directional control valve (four)

F¥2/NO GIG/SN Nete 27K P /oy
32 250525020008 Joint 3 4
33 910300100006 Nut GB6170-M8-10 IEHEGB6170-M8-10 4
34 255024520017  |Connecting rod R 4
35 255024520025 Bearing bushing ¢18x@16x37 Toim K ¢ 18x & 16x37 4
36 255024510004 Control lever welding(lifting ) YIRS GEF) 1
37 281824520001 [Handle ball (Lifting-Black) FAEER(EF-22) 1
38 255024510005 Control lever welding(slope ) RO NFIES (R 1
39 281824520002 [Handle ball (Titled-Black) FAAER (14} 1
40 255025010001 Control lever welding(accessory 1) [# 124 (B E 1) 1
41 281824520003 |Handle ball (Attachment1-Black) |FHiEk(/E I 1-2) 1
42 255025510001 Control lever welding ( accessory 2| 124 (& E2) 1
43 281824520004 |Handle ball (Attachment2-Black) |FHiEk(EH2-H2) 1
44 910800100003  |Oring 17x2.65 OJZFE-M17x2. 65 4
45 251223520033 Joint 8-M20x1.5-M16x1.5-24° 3k (H) 8-M20x1. 5-M16x1. 5-24° 4

FE4P16-18N

47



NOBLELIFT¥E

254198501037 ¥ &R %i/Hydraulic system

/N0 i /SN Name g4
1 255023510005  |Joint 25-G1-¢32 3k (™) 25-G1- ¢ 32 1
2 911000600006  |Hose clamp QC/T390-(40-45) M%41QC/ T390~ (40-45) 2
3 255023520008  |Rubber hose JREE (W) 1
4 911000600003  |Hose clamp QC/T390-(22-26) ME41QC/ T390~ (22-26) 2
5 254123520006 Qil return hose @23x¢@13x3450 B & 23x ¢ 13x3450 1
6 911000600004  |Hose clamp QC/T390-(34-38) ME41QC/ T390~ (34-38) 4
7 254123520013 Qil return hose @35x@25x1750 B & 35x ¢ 25x1900 1
8 910800100002  |Oring 13.2x2.65 OFZF8l-P413. 2x2. 65 2
9 251223520034  |Joint 8-2xM16x1.5-24° $23k (H) 8-2xM16x1. 5-24° 2
10 257523529612  |Hydraulic hose assembly 8-L2550-13 JE & i i (7)) 8-1.2550-1SC-24° 1
11 254123520009  [Hydraulic hose assembly 8-L2850-13 JE & i i (7)) 8-1.2850-1SC-24° 1
12 254123520010  |Hydraulic hose assembly (90°)13-L{3 %5 &2 5% (90° ) 13-12600-2SC-24] 1
13 251223520035  |Joint12-G1/2-M22x1.5-24° Bk (BERS) 12-G1/2-M22x1. 5-24°] 1
14 255023520022  |Transition steel pipe TN 1
15 910400100005  |Washer GB97.1-6-200HV P44 [EIGBIT. 1-6-200HV 2
16 910400500005  |Washer GB93-6 5% 14 JB| GB93—6 2
17 910200200036  |Screw GB70.1-M6x20-8.8 IZ4TGB70. 1-M6x20-8. 8 2
18 255023510002  |Joint 16-M22x1.5-925 B3k (B 25) 16-M22x1. 5- ¢ 25 1
19 255023520021  |Rubber tube i E=q(END) 1
20 282323520008  |Joint 10-M20x1.5-M16x1.5-24° ek (B8 ™) 10-M20x1. 5-M16x1.5-f 3
21 255023510008  |Joint 11-M20x1.5-0 e (BE™) 11-M20x1. 5-0 1
22 251223510003  |Joint 6-G1/4-M14x1.5-24° O R ) I
23 281323529602 Hydraulic hose assembly (90°)6-L 1| & & &5k (90° ) 6-11420-1SC-24° 1
24 254123520006 Hydraulic hose assembly (90°)8-L 1| & & &5k (90° ) 8-1.1420-1SC-24° 1
25 910800100015  |Oring 19x2.65 OJZFE-19x2. 65 1
26 255023520040  |Joint 12-2xM22x1.5-24° B3k (1) 12-2xM22x 1. 5-24° 1
27 251223520033  [Joint 8-M20x1.5-M16x1.5-24° 23k (1) 8-M20x1. 5-M16x1. 5-24° 1
28 251223510012  |Joint 7-2xM14x1.5-M16x1.5-24° |33 (=38) 7-2xM14x1. 5-M16x1. 5-2] 2
29 910800100003  |Oring 17x2.65 OJZFE-M17x2. 65 3
30 253623521013  [Joint 6-M12x1.5-M14x1.5-24° 3k (BE™) 6-M12x1. 5-M14x1. 5-2] 1
31 251223520122 |Joint 12-M20x1.5-M22x1.5-24° 3 (B1) 12-M20x1. 5-M22x1. 5-24° 1

FE4P16-18N

48



NOBLELIFT#% /) FE4P16-18N

254198501037 ¥ &R %i/Hydraulic system

FFE/NO /SN Neme 2 P /qry
32 255023520032 |Joint 6-M20x1.5-M14x1.5-60° $:3k (B) 6-M20x1. 5-M14x1. 5-60° 1
33 255023520017  |Hydraulic hose assembly 6-L1000-134 /% 5 i i UZ6-1.1000-1SC-60° 1
34 255023520018  [Hydraulic hose assembly 6-L1100-13 /% % i % (5:) 6-L1100-1SC-60° 1
35 255023520007  |Joint 6-G1/4—M14x1.5-60° 3k () 6-G1/4—M14x1. 5-60° 3
36 910800100021  |Oring 11.2x2.65 OJEPE-PI 1. 2x2. 65 4
37 255023520027 Rubber hose fixing block e 5 [ 8 AR 1
38 255028520034 Rubber hose fixing block e 5 [ 5 e 2
39 910200200060  |Screw GB70.1-M8x35-8.8 IZ4TGB70. 1-M8x35-8. 8 1
40 255023520012  [Hydraulic hose assembly 6-L500-143 /% & 2 5% (&) 6-L500-1SC-60° 1
41 255023520016  [Hydraulic hose assembly 6-L600-143% /% 5 i iU 6-1.600-1SC—-60° 1
42 255023520019  |Joint 8-G1/4-M16x1.5-60° 3k (B) 8-G1/4-M16x1. 5-60° 1

49



NOBLELTFTi% /7

254198501038 [IETEHE (FRAEITS) Mast 1ifting pipeline (standard mast)

5 /N0 Y5 /SN Name By & /QTY
1 255044020043 Hoop13 K413 5
2 921600400001 Strip 4x250 FLH74x250 4
3 255044020042 Press plate JEAR 4
900200301004 PE Supple pipe13x1.5 L=540 B4 13x1. 5/PE L=540 1
‘3 900200301004 PE Supple pipe13x1.5 L=640 B4 13x1. 5/PE L=640 1
I# 900200301004 PE Supple pipe13x1.5 L=800 B4 13x1. 5/PE L=800 1
Ja‘ 900200301004 PE Supple pipe13x1.5 L=940 B4 13x1. 5/PE L=940 1
& 4 900200301004 PE Supple pipe13x1.5 L=1040 B4 13x1. 5/PE L=1040 1
I 4‘ 900200301004  |PE Supple pipe13x1.5 L=1140 B 13x1. 5/PE L=1140 1
2. :, i 900200301004 PE Supple pipe13x1.5 L=1340 A 13x1. 5/PE L=1340 1
o 900200301004 PE Supple pipe13x1.5 L=1530 & 13x1. 5/PE 1.=1530 1
A 900200301004 PE Supple pipe13x1.5 L=1600 B4 13x1. 5/PE L=1600 1
4 900200301004 PE Supple pipe13x1.5 L=1870 B4 13x1. 5/PE L=1870 1
13 v " 5 255044020118 |Joint _ . 3k (Z8) A 1
i . 7 6 254144029602 Hydraulic pipe assembly (straight) 13 & & &5k () 12-L345-25C-24° 1
<« 7 950700300008  |Speed Limit Valve P 5 IR XSF-F 16L—40 1
: 8 910800100040 Oring 24x2.4 O PEl-#124x2. 4 1
“10 9 251244019001  |joint-24° 3k (=) —24° 1
10 254144029601 Hydraulic pipe assembly (45 °) 15-U % & & s Bk (45° ) 15-L740-2SC-24° 1
11 921600400003 Strip P-N156-00646 FLat (77 $11) P-N156-00646 3
12 251244029002 60L shut-off valve 60L ) 1B )] 1
900200301004 PE Supple pipe13x1.5 L=1140 B4 13x1. 5/PE L=1140 1
900200301004 PE Supple pipe13x1.5 L=1240 B4 13x1. 5/PE L=1240 1
12 900200301004 PE Supple pipe13x1.5 L=1400 B4 13x1. 5/PE L=1400 1
900200301004 PE Supple pipe13x1.5 L=1540 B4 13x1. 5/PE L=1540 1
13 900200301004 PE Supple pipe13x1.5 L=1640 B4 13x1. 5/PE L=1640 1
900200301004 PE Supple pipe13x1.5 L=1740 B4 13x1. 5/PE L=1740 1
900200301004 PE Supple pipe13x1.5 L=1940 B4 13x1. 5/PE L=1940 1
900200301004 PE Supple pipe13x1.5 L=2130 B4 13x1. 5/PE L=2130 1
900200301004 PE Supple pipe13x1.5 L=2200 B4 13x1. 5/PE L=2200 1
900200301004 PE Supple pipe13x1.5 L=2470 B4 13x1. 5/PE L=2470 1
254198501038 [T4ETHER (hr#EITE) /Mast 1ifting pipeline (standard mast)
e  mm/sN | Name 4R b /ary]

FE4P16-18N

50



T2

NOBLELIFTi# /5

14

900200301004 PE Supple pipe13x1.5 L=2000

A 13x1. 5/PE L=2000

FE4P16-18N

51



NOBLELTFTi% /7

254198501039 [TEBIEKE (ZHKLBEH)/Mast 1ifting pipeline (three stage full free 1ift)

b

i

&

13

5 /N0 Y5 /SN Name By & /QTY
1 257523521022  |Connector (locking bend) 12-22M2] 423 (8l e 25) 12-2xM22x 1. 5-24° 1
257343529501  [Pipe L=1090 TEANETL=1090 1
257343529502  |Pipe L=1255 A TFHNEL=1255 1
257343529502  |Pipe L=1255 A TFHNEL=1255 1
2 257343529503  [Pipe L=1300 TR ANETL=1300 1
257343529504  |Pipe L=1460 TR ANETL=1460 1
257343529504  |Pipe L=1460 TR ANETL=1460 1
257343529504  |Pipe L=1460 TR ANETL=1460 1
3 910300100005 Nut GB6170-M6-10 BZRFGB6170-M6-10 1
4 910400500005  [Spring gasket GB93-6 FEEEJEIGBI3-6 1
5 910400100005  [Flat gasket GB97.1-6-200HV - H4BEGBI7. 1-6-200HY 1
6 951000100003  [Hose clamp YGE wrap glue 15 EIYCEA15 1
7 910200200036 Screw GB70.1-M6x20-8.8 B24TGB70. 1-M6x20-8. 8 1
254143529605  |Hydraulic hose assembly15-L345-2¥ & & (H) 15-L345-2SC-24°| |
254143529601  |Hydraulic hose assembly15-L425-2¥ & & (H) 15-1425-2SC-24°| |
254143529601  |Hydraulic hose assembly15-L425-2 ¥ 5 ki ik (F) 15-1425-25C-24° |
8 254143529602  |Hydraulic hose assembly15-L480-2¥ & & (H) 15-1480-2SC-24°| |
254143529602  |Hydraulic hose assembly15-L480-2¥ & & (H) 15-L480-2SC-24°| |
254143529603  |Hydraulic hose assembly15-L510-2# 5 ki ik (FI) 15-1510-25C-24° |
254143529604  |Hydraulic hose assembly15-L560-2¥% & & (H) 15-L560-2SC-24°| |
9 254144029602 |Hydraulic pipe assembly (straight) {352 ik (1) 12-1.345-25C-24° 1
10 910800100040  |Oring 24x2.4 OTE [l -4124x2. 4 1
11 251244019001 |joint-24° L (=) 247 1
12 950700300008  |Speed Limit Valve P 3% [ XSF-F16L-40 1
13 254144029601  [Hydraulic pipe assembly (45 °) 15-lf i /4 & (45° ) 15-1.740-25C-24°| 1
14 251244529002  |Connector (locking bend) 12-M27xq#%3k (8l &) 12-M27x2-M22x1. 5-24| |
15 251244029002  |60L shut-off valve 60L 7] 17 1

FE4P16-18N

52



NOBLELIFTV#% /3

254198501040 [JEBEIER (Z=%4BHH)/ Mast 1ifting pipeline(three stage full free 1ift)

3
|
o g
[ 1r ] ]
| i
1
i —r ..
I 10 ﬂ
i
| 15.,| - o
A S S R
TE Y
o
i AT
I T “% /18
22- 19
o LN
/201'.""
u B \
2 I'|I.' Il\):‘\
R T\
kel %
27-5’”‘&: - 9_,31
|
;E‘jp—GEqa_—_—_gﬂ———cFa;m S E:—-Lr
2% 9 30

5 /N0 45 /SN Name 2R BB /QTY]
1 910100300054  [Bolt GB5783 M12x50-8.8 1242 GB5783-M12x50-8.8 1
2 910400200005  |big washer GB96.1-12-200HV A#EIGB96.1-12-200HV 1
3 910400500008  |Spring washer gb93-12 FREEREIGBI3-12 1
4 255044520081  [Bushings (shoulder) ® ® 13 x 20 x{#E(E/E)P20xP13x28 1
5 255030520021  |Pulley ® x27 110 (single slot) TBEED110x27 (BRKE) 1
6 254144529601  |Hydraulic hose assembly 12-L2810| & E& UK (E)12-L2810-1SC-24° 1
6 254144529602  |Hydraulic hose assembly 12-L3050| & EE A% (E)12-L3050-1SC-24° 1
6 254144529603  |Hydraulic hose assembly 12-L3150| i EE& A% (E)12-L3150-1SC-24° 1
6 254144529604  |Hydraulic hose assembly 12-L3350| & AUR%(E)12-L3350-1SC-24° 1
6 254144529605  |Hydraulic hose assembly 12-L3550| i E& UK (E)12-L3550-1SC-24° 1
6 254144529606  |Hydraulic hose assembly 12-L3850| i E& UR%(E)12-L3850-1SC-24° 1
6 254144529607  |Hydraulic hose assembly 12-L4250| 3 E& AURR(E)12-L4250-1SC-24° 1
7 255044520132  |Tubing clamps e 2
8 910400500005  |Spring washer gb93-6 SREEHEIGBI3-6 2
9 910200200035 [Screw GB70.1 M6x16-8.8 #2£7GB70.1-M6x16-8.8 2
10 900200301004  |PE Supple pipe13x1.5 L=1350  |#%&13x1.5/PE L=1350 1
10 900200301004  |PE Supple pipe13x1.5 L=1480  |#%&13x1.5/PE L=1480 1
10 900200301004  |PE Supple pipe13x1.5 L=1520  |#%&13x1.5/PE L=1520 1
10 900200301004  |PE Supple pipe13x1.5 L=1620  |#%&13x1.5/PE L=1620 1
10 900200301004  |PE Supple pipe13x1.5 L=1720  |#%&13x1.5/PE L=1720 1
10 900200301004  |PE Supple pipe13x1.5 L=1820  |#%&13x1.5/PE L=1820 1
10 900200301004  |PE Supple pipe13x1.5 L=2080  |#%&13x1.5/PE L=2080 1
11 255044020043  [Clamp 13 =513 6
12 900200301004  [PE Supple pipe13x1.5 L=700 & 13x1.5/PE L=700 1
12 900200301004  [PE Supple pipe13x1.5 L=820 & 13x1.5/PE L=820 1
12 900200301004  [PE Supple pipe13x1.5 L=880 & 13x1.5/PE L=880 1
12 900200301004  [PE Supple pipe13x1.5 L=980 & 13x1.5/PE L=980 1
12 900200301004  |PE Supple pipe13x1.5L=1080  |#%&13x1.5/PE L=1080 1
12 900200301004  |PE Supple pipe13x1.5L=1180  |#%&13x1.5/PE L=1180 1
12 900200301004  |PE Supple pipe13x1.5 L=1420  |#%&13x1.5/PE L=1420 1
13 921600400001 |4 x250 tie $#54x250 6

FE4P16-18N

53



NOBLELIFTV#% /3

254198501040 [JEBEIER (Z=%4BHH)/ Mast 1ifting pipeline(three stage full free 1ift)

. 1

L=

&)
%

_H

T
9

e a
H 15
g N L L A
w

8 A7
-

| ;gL/,w

22- 19

m

I

d 1

5 /N0 Y5 /SN Name By & /QTY
14 255044020042 clamp EHR 4
15 255044020118  |Connector (tee) EL(=iE) 1
16 900200301004 PE Supple pipe13x1.5 L=2000 #}E&E13x1.5/PE L=2000 1
17 272323520031 Connector (locking bend)12-M18x1|#Z3L (BEDS)12-M18x1.5-M22x1.5-] 2
18 252144519002 Tee welded —BEE 1
19 950700300008 The speed limit valve XSF-F16L-40PRIZEEXSF-F16L-40 1
20 254144529613  |Hydraulic pipe assembly (45 °) 15-U/&IEE L A%(45°)15-L850-2SC-24° 1
21 254144529612  |Hydraulic hose assembly(45°)12-Lq /& EE Sk (45°)12-L650-2SC-24° 1
22 910800100015 O - inner 19x2.65 OFZ -9 19x2.65 3
23 910100300023 Bolt GB5783-M8x25-8.8 122 GB5783-M8x25-8.8 1
24 910400500006 Spring Washer GB93-8 JEATEHEIGBO3-8 1
25 910400100006 Flat Washer GB97.1-8-200HV SFEEIGB97.1-8-200HV 1
26 251344519001  [Medium cylinder transition steel pip| PELTENEIR S 1
27 251244529002 |Connector (lock bend) 12-M27x2-M#L (BES) 12-M27x2-M22x1.5| 1
28 251244029002 60L shut-off valve GOL Ik 1
29 254144529611  |Hydraulic pipe assembly (straight) 1/&/E& A% (E)12-L360-1SC-24° 1
30 251244019001  |Connector (tee) ZL(=i@) 1
31 201025020019 Adapter L (B)22-M22x1.5-M18x1.5-24° 1

FE4P16-18N

54



NOBLELTFTi% /7

254198501041 fUFE58 R & iK% 2238 (B[ T4) /Side shifter and pipeline installation (standard mast)

FF5/NO #HE/SN Name K BE/QTY
1 910100100056  |Bolt GB5782-M12x90-8.8 1242 GB5782-M12x90-8. 8 1
2 910400500008  [WasherGB93-12 B GBI3-12 1
3 910400100008  |Washer GB97.1-12-200HV P-4 [BIGBI7. 1-12-200HV 1
4 255030520022 |Lining ® 20x ® 13x56 1 ©20x D 13x56 1
5 255030520021 Pulley ®110x27 WS D 110x27 (FAE) 2
6 910200200059  |ScrewGB70.1-M8x30-8.8 WRETGB70. 1-M8x30-8. 8 6
7 910400500006  |Washer GB93-8 PR IEIGBI3-8 6
8 255028520034 Rubber pipe lump 2 T I B 4
9 255028520035 Installation plate (pipe clamp) GHMR (F ) 2

257327529601 Hydraulic pipe assembly (straight) 17 &8 £ A (E) 10-L3300-1SC-24° 2
257327529602 Hydraulic pipe assembly (straight) 17 &8 £ m (E) 10-L3500-1SC-24° 2
257327529603 Hydraulic pipe assembly (straight) 17 &8 & a (E) 10-L3800-1SC-24° 2
257327529604 Hydraulic pipe assembly (straight) 1% &8 & m (E) 10-L4100-1SC-24° 2
0 257327529605 Hydraulic pipe assembly (straight) 1% &8 £ A (E) 10-L4300-1SC-24° 2
257327529606 Hydraulic pipe assembly (straight) 17 &8 £ a (E) 10-L4500-1SC-24° 2
257327529607 Hydraulic pipe assembly (straight) 1% &8 £ A (E) 10-L4900-1SC-24° 2
257327529608 Hydraulic pipe assembly (straight) 1% &8 & m (E) 10-L5200-1SC-24° 2
257327529609 Hydraulic pipe assembly (straight) 1% &8 & A (H) 10-L5400-1SC-24° 2
257327529610 Hydraulic pipe assembly (straight) 1% &8 £ m (E) 10-L5950-1SC-24° 2
11 251230520010  [Joint (locking bend) 8-2xM16x1.5-2|# 3k (85 75) 8-2xM16x1. 5-24° 2
12 254127520001 fixedly piank LR 1
13 910400100006  |Washer GB97.1-8-200HV P-4 B|GB97. 1-8-200HV 2
14 910800100042  |Oring 13.6x2.4 OJF 18 -4113. 6x2. 4 2
15 253642520002 Hydraulic hose assembly (straight) 1 &8 & i (ED) 10-L400-1SC-24° -{ 2
16 255042510001 Side shiifter assembly(LD) #4521 (LD) 1
255042510002 Side shiifter assembly(CASCADE) | #& & (R 1~ 4¢) 1
17 910400200005 Flat Washer K BIGBI6. 1-12-200HV 2

FE4P16-18N

55



NOBLELTFTi% /7

254198501042 XUFHNE % FOURTH ADDITIONAL PIPELINE (standard mast)

FF5/NO #HE/SN Name K B /qQry
1 910400200005  |Big Washer GB96.1-12-200HV [ K#[EGB96. 1-12-200HY 4
2 255030520022 |Lining ® 20x ® 13x56 #42 D20x D 13x56 2
3 910400100008  |Washer GB97.1-12-200HV P-4 [BIGBI7. 1-12-200HV 2
4 910400500008  [WasherGB93-12 B GBI3-12 2
5 910100100056  |Bolt GB5782-M12x90-8.8 242 GB5782-M12x90-8. 8 2
6 255030520021 Pulley ®110x27 TS © 110x27 (S 4

257327529601 Hydraulic pipe assembly (straight) 1% &8 £ A (E) 10-L3300-1SC-24° 2
257327529602 Hydraulic pipe assembly (straight) 1% &8 & A (E) 10-L3500-1SC-24° 2
257327529603 Hydraulic pipe assembly (straight) 1% &8 & m (E) 10-L3800-1SC-24° 2
257327529604 Hydraulic pipe assembly (straight) 1% &8 & m (E) 10-L4100-1SC-24° 2
; 257327529605 Hydraulic pipe assembly (straight) 17 &8 & A (E) 10-L4300-1SC-24° 2
257327529606 Hydraulic pipe assembly (straight) 1% &8 & a (E) 10-L4500-1SC-24° 2
257327529607 Hydraulic pipe assembly (straight) 17 &8 & A (E) 10-L4900-1SC-24° 2
257327529608 Hydraulic pipe assembly (straight) 1 &8 £ m (E) 10-L5200-1SC-24° 2
257327529609 Hydraulic pipe assembly (straight) 1 &8 £ m (E) 10-L5400-1SC-24° 2
257327529610 Hydraulic pipe assembly (straight) 1% &8 & A (E) 10-L5950-1SC-24° 2
8 251230520010  [Joint (locking bend) 8-2xM16x1.5-2|# 3k (8l 5E 75) 8-2xM16x1. 5-24° 4
9 254127520001 fixedly piank LR 2
10 910400500006  |Washer GB93-8 FATE B GBI3-8 12
11 910200200055  |Screw GB70.1-M8x16-8.8 WRETGB70. 1-M8x16-8. 8 8
12 910400100006  |Washer GB97.1-8-200HV P-4 B|GB97. 1-8-200HV 4
257328029601 Hydraulic pipe assembly (straight) 17 &8 £ m (E) 10-L3500-1SC-24° 2
257328029602 Hydraulic pipe assembly (straight) 1% &8 & m (H) 10-L3700-1SC-24° 2
257328029603 Hydraulic pipe assembly (straight) 1% &8 & A (E) 10-L4000-1SC-24° 2
257328029604 Hydraulic pipe assembly (straight) 1% &8 & m (H) 10-L4250-1SC-24° 2
3 257328029605 Hydraulic pipe assembly (straight) 1% &8 & m (E) 10-L4500-1SC-24° 2
257328029606 Hydraulic pipe assembly (straight) 1% &8 & m (E) 10-L4700-1SC-24° 2
257328029607 Hydraulic pipe assembly (straight) 1% &8 £ m (H) 10-L5100-1SC-24° 2
257328029608 Hydraulic pipe assembly (straight) 1% &8 & m (H) 10-L5350-1SC-24° 2
257328029609 Hydraulic pipe assembly (straight) 1% &8 & m (E) 10-L5600-1SC-24° 2
257328029610  |Hydraulic pipe assembly (straight) {if H % = p () 10-1.6150-15C-24° 2

FE4P16-18N

56



NOBLELTFTi% /7

254198501042 XUFHNE % FOURTH ADDITIONAL PIPELINE (standard mast)

(= »]
)
— =)
:—:'rf’
B
:—4@%
[a—
o
p—
(=

5 /N0 45 /SN Name 2R BB /QTY]
14 910200200059  [ScrewGB70.1-M8x30-8.8 $24TGB70. 1-M8x30-8. 8 4
15 255028520035 Installation plate (pipe clamp) LR () 4
16 255028520034 Rubber pipe lump TR [ 72 B 8

FE4P16-18N

o7



NOBLELIFT¥E

254198501043 fUFEas 23 ("4 B M) /Side shifter and pipeline installation(two

stage full free)

FF5/NO #i%/SN Name L% b /o1y
1 251228510001  |Excessive steel pipe welding (24 °)|id BB RE (24° ) 1
2 910400100006  |Washer GB97.1-8-200HV P44 GBIT. 1-8-200HV 5
0 3 910400500006  |Washer GB93-8 B GBI3-8 11
4 941100400001  |ScrewM8X20-8.8 JEATN8x20-8. 8 7
5 910300500006  [Nut GB889.1-M12-10 JEREGB88Y. 1-M12-10 1
6 910400100008  |Washer GB97.1-12-200HV P44 GBIT. 1-12-200HV 1
7 255030520022  [Lining ® 20x ® 13x56 #17E ©20x D 13x56 1
o 8 255030520021  |Pulley ® 110x27 (single groove) |7#: & 110x27 (A& 2
I 9 910400200005  |Washer GB97.1-12-200HV KHEGBIG. 1-12-200HV 1
10 910100100058  |Bolt GB5783-M12x100-8.8 JE R GB5783-M12x100-8. 8 1
257328529611  [Hydraulic hose assembly 10-L1650|# & & &% (H) 10-L1650-1SC-24° 2
m\ 257328529612  [Hydraulic hose assembly 10-L1795|7 & &% (H) 10-L1795-1SC-24° 2
257328529613  [Hydraulic hose assembly 10-L1900| i & & &% (H) 10-L1900-1SC-24° 2
11 257328529614  |Hydraulic hose assembly 10-L2000| & & & 5% (H) 10-L2060-1SC-24° 2
257328529615  [Hydraulic hose assembly 10-L2150| & & 5% (H) 10-L2150-1SC-24° 2
257328529616  [Hydraulic hose assembly 10-L2270| & & &% (H) 10-L2270-1SC-24° 2
7 257328529617  [Hydraulic hose assembly 10-L2470| & & &% (H) 10-L2470-1SC-24° 2
& 12 941100100009  |Screw M6X12-8.8(black) 124TM6x12-8. 8 () 2
13 910400500005  |Washer GB93-8 P E GBI3-6 1
14 910100300016  |BoltGB5783-M6X50-8.8 JE £ GB5783-M6x50-8. 8 2
15 910301300002  [Nut GB17880.1-M6X16.5 JEREGB17880. 1-M6x16. 5 2
l 16 910400100005  |Washer GB97.1-6-200HV P44 GBIT. 1-6-200HV 1
254128510012 |Groove welding L=705 HFAEIEAL=T05 1
254128510013 |Groove welding L=805 HMFAEIREA1=805 1
254128510014  |Groove welding L=955 HMF AR 1=955 1
8! 17 254128510015  |Groove welding L=1105 ISR E1-1105 1
I 254128510016  |Groove welding L=1205 SR £ L=1205 !
J 254128510017  |Groove welding L=1305 S S IRAL=1305 1
254128510018  [Groove welding L=1505 HMGAEIEA1=1505 1
18 910200200059  [Screw GB70.1-M8x30-8.8 JEETGB70. 1-M8x30-8. 8 2
19 255028520035  [Rubber pipe lump IR 2

FE4P16-18N

58



NOBLELIFT¥E

254198501043 UFE8s B2 ("4 B H)/Side shifter and pipeline installation(two stage full free)

.I_J.

FF5/NO #i%/SN Name L% b /o1y
20 255028520034  [Pipe press fixedly piank Ji 765 ] s B 2
254128510002  |Groove welding (inner)L=515 W A 41515 1
254128510003  |Groove welding (inner)L=565 P A A1=565 1
254128510004  |Groove welding (inner)L=640 P AR A1=640 1
21 254128510005  |Groove welding (inner)L=715 W SR A1=T15 1
254128510006  |Groove welding (inner)L=765 W A A1=765 1
254128510007  |Groove welding (inner)L=815 W A 41-815 1
254128510008  |Groove welding (inner)L=890 P S A1-890 1
22 910300500003  |Nut GB889.1-M6-10 W2 EEGBSSY. 1610 ]
23 254128520059  |Pulley frame TEH R 1
257328529601  [Hydraulic Hose Assembly (straight)| /i & & &% (B 10-L2350-1SC-24° 2
257328529601  [Hydraulic Hose Assembly (straight)| /i /& & &% (B 10-L2350-1SC-24° 2
257328529602  [Hydraulic Hose Assembly (straight)| /i & & & % (B 10-L2650-1SC-24° 2
24 257328529602  [Hydraulic Hose Assembly (straight)| /i & & &% (B 10-L2650-1SC-24° 2
257328529603  [Hydraulic Hose Assembly (straight)| /i /& & &4 % (B 10-L2850-1SC-24° 2
257328529603  [Hydraulic Hose Assembly (straight)| /i /& & &% (B) 10-L2850-1SC-24° 2
257328529604  [Hydraulic Hose Assembly (straight)| /i & & &% (B 10-L3150-1SC-24° 2
25 910100300025  |Bolt GB5783-M8x35-8.8 JE 2 GB5783-M8x35-8. 8 2
26 251230520010 |Joint (locking bend) 8-2xM16x1.5-2|3% 3k (85E 25) 8-2xM16x1. 5-24° )
27 910800100042  (Oring 13.6x2.4 O FE-4113. 6x2. 4 9
28 253642520002  |Hydraulic hose assembly (straight) ¥ & & &8 (E) 10-L400-15C-24° - 2
255042510001  |Side shiifter assembly(LD) M 2% &% (LD) 1
29 255042510002  [Side shiifter assembly(CASCADE) |fl1# %8 & i (- Bi+4%) 1

FE4P16-18N

59



NOBLELIFTV#% /3

254198501044 L8R &K% (ZH £ BHH)/Side shifter and pipeline installation(three stage full free)

5 /N0 45 /SN Name 2R BB /QTY]
1 253630520904  |Middle cylinder rubber tube cover |PEIRREIE 1
2 910100100060 |Bolt GB5782-M12x120-8.8 1242 GB5782-M12x120-8.8 1
3 910400100008 |Washer GB97.1-12-200HV A EIGBI7.1-12-200HV 2
4 253630520906  [Stent oz 2
5 255044520081  [Bush ®20xd13x33 FEDG20XP13x33 1
6 254130520016  [Bush ®20xd13x43 THED20xP13x43 2
7 910100300020 |Bolt GB5783-M8x16-8.8 1242 GB5783-M8x16-8.8 6
8 910400500006 |Washer GB93-8 IMEEHVEIGBI3-8 10
9 910400100006  |Washer GB97.1-8-200HV FHEGBI7.1-8-200HV 10
10 910400200005 |Washer GB96.1-12-200HV A#EIGB96.1-12-200HV 2
11 910400500008 |Washer GB93-12 IWEEHEGBI3-12 2
12 910300100008  [Nut GB6170-M12-10 ¥28GB6170-M12-10 1
13 253631020020 |Pulley $104x76 IBESD104x76(PUER) 1
14 910100100072  |Bolt GB5782-M16x60-8.8 1242 GB5782-M16x60-8.8 1
15 910400500010  |Spring Washer GB97.1-16-200HV |3#E5#EGB97.1-16-200HV 1
16 253644520012  [Middle cylinder chain baffle FRETHESRISIR 1
17 253645220011  [Cylinder head £k 1
18 910100300023  |Bolt GB5783-M8x25-8.8 1242 GB5783-M8x25-8.8 2
19 910100300027 |Bolt GB5783-M8x45-8.8 1242 GB5783-M8x45-8.8 2

20 255028520035 |Pipe press fixedly piank BN 2
21 255028520034 |Hose fixing bloke REEER 4
22 253644520004 |Embrace hoop 10 1
23 910400100007  |Washer GB97.1-10-200HV A EIGBI7.1-10-200HV 2
24 910400500007 |Washer GB93-10 EEHEGBI3-10 2
25 910100300036  |Bolt GB5783-M10x25-8.8 1242 GB5783-M10x25-8.8 2
26 910100300050  |Bolt GB5783-M12x30-8.8 1242 GB5783-M12x30-8.8 1
27 910100100048  |Bolt GB5782-M12x50-8.8 1242 GB5782-M12x50-8.8 1
28 256844520021 |Hose baffle RER 1
29 255030520020  |Pulley ®120x42 IBESD120x42(THE) 1
30 257330529611 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) LO7L2b U= IS 722 2
30 257330529612 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) 107L2ebU=IsLma 2

FE4P16-18N

60



NOBLELIFTV#% /3

254198501044 L8R &K% (ZH £ BHH)/Side shifter and pipeline installation(three stage full free)

5 /N0 Y5 /SN Name By & /QTY
30 257330529613 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) HUTL2Y0Um It 7ed 2
30 257330529614 |Hydraulic pipe assembly (straight) m‘ﬁ"’”‘ (B TUTLSToUTISL 22 2
30 257330529615 |Hydraulic pipe assembly (straight) m‘ﬁ"’”‘ (B TUTLSSOUTISL 22 2
30 257330529616 |Hydraulic pipe assembly (straight) m‘ﬁ"’”‘ (B TUTLSobUTISL 22 2
30 257330529617 |Hydraulic pipe assembly (straight) m‘ﬁ"’”‘ (B TUPLAURUZISL 22 2
31 257330529621 |Hydraulic pipe assembly (straight) m‘ﬁ"’”‘ (B TUPLIIOUTISL 22 2
31 257330529622 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) HUTL2USUm It 7ed 2
31 257330529623 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) LA I 2
31 257330529624 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) HUTLalsbmIntmad 2
31 257330529625 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) HU7LazsUmIotmed 2
31 257330529626 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) HU7LaAsUm It med 2
31 257330529627 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) HU7L2bsUmIL7ed 2
32 251330510001  [Hydraulic steel pipe welding (24 °) [ AN 124 (24°) 1
33 252130520002 |Rubber hose installation plate (tripld e LZEHR (= Bk) 1
34 251330510005 |Hydraulic steel pipe assembly 1 |i&/ENE S A1 1
35 252130510006 |Hydraulic steel pipe assembly 2 |i&/ENE L2 1
36 252130520001 |pipe clamp X 2
37 257330529603  |Hydraulic hose assembly 10-L930-13& E& 5% (E)10-L930-1SC-24° 2
38 253631101002  [Single attached hose bracket =2l N =iz 1
39 255042510001 [Sideshifters(LD) HMEMIFBES1100(LD) 1
39 255042510002  [Sideshifters(CASCADE) MIFBERERL1040(-EHR4555F- 1
40 910800100042 |Oring 13.6x2.4 O RE-9M3.6x2.4 2
41 253642520002 |Hydraulic hose assembly (90°)10- | POt B e PRIETTOTAVU-TSC-Z2 =0T

FE4P16-18N

61



NOBLELIFTV#% /3

254198501045 M4 % (=44 5 H1) /DOUBLE ADDITIONAL TUBE (three stage full free)

5 /N0 Y5 /SN Name By K& /QTY
1 254130520016  |Bush ®20xP13x43 HFED20xD13x43 2
2 255030520020  |Pulley ®120x42 B D120x42(XE) 1
3 256844520021  |Hose baffle RRETHIR 1
4 910400100008 [Washer GB97.1-12-200HV SFEEIGB97.1-12-200HV 2
5 910400500008 [Washer GB93-12 JREEHMEIGBI3-12 2
6 910100100048 |[Bolt GB5782-M12x50-8.8 122 GB5782-M12x50-8.8 1
7 9101000300022 |[Bolt GB5783-M8x20-8.8 122 GB5783-M8x20-8.8 2
8 910400500006 [Washer GB93-8 JREEHEIGBI3-8 15
9 910400100006 |Washer GB97.1-8-200HV SFEEIGB97.1-8-200HV 15
10 252130520002 [Hose mounting plate JRE 2 FE MR (= IK) 1
11 257330529611 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) LO7L2b U= ISt m22 2
11 257330529612 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) 107L2ebU=IsLma 2
11 257330529613 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) 107L2IbU= It mas 2
11 257330529614 |Hydraulic pipe assembly (straight) m‘ﬁ"’”‘ VB TUTLS ToUTISL24% 2
11 257330529615 |Hydraulic pipe assembly (straight) m‘ﬁ"’”‘ VB TUTLOS0UTISL 724 2
11 257330529616 |Hydraulic pipe assembly (straight) m‘ﬁ"’”‘ VB TUTLOo0UTISL 724 2
11 257330529617 |Hydraulic pipe assembly (straight) m‘ﬁ"’”‘ VB TUTLAUBUTISL 724 2
12 251330510005 |Hydraulic steel pipe assembly 1 |i&/ENE S A1 1
13 252130510006 |Hydraulic steel pipe assembly 2 |i&/ENE S A2 1
14 282330520006 |Tubing fixing plate THEEENR 1
15 257330529603  |Hydraulic hose assembly 10-L930-13 E& 5% (E)10-L930-1SC-24° 2
16 253631310002 |Double attached rubber hose brack| Wi ES758(24°) 1
17 253631101002 [Single attached hose bracket =2l N =g 1
18 251330510001  |Hydraulic steel pipe welding (24 °) [ F 40 1 & (24°) 1
19 257330529621 |Hydraulic pipe assembly (straight) m‘ﬁ"’”‘ VB TUTLIIOU=ISL 724 4
19 257330529622 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) 107L2DSU= IS 722 4
19 257330529623 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) 107L2UsU= IS 722 4
19 257330529624 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) 1o7LalslU=Istmas 4
19 257330529625 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) 107Le2eU=Itmas 4
19 257330529626 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) 107Le2sUm It mas 4
19 257330529627 |Hydraulic pipe assembly (straight) m‘ﬁ‘“)“ﬂ) 107L2bSU7 I 722 4

FE4P16-18N

62



NOBLELIFTV#% /3

254198501045 M4 % (=44 5 H1) /DOUBLE ADDITIONAL TUBE (three stage full free)

5 /N0 45 /SN Name 2R BB /QTY]
20 257331020001  |Rubber hose fixing block e ] = e 1
21| 282344520007 |2 RIS U R B _(U-27) 1
22 253630520904  |Middle cylinder rubber tube cover |PEIRREINE 1
23 910100100060 |Bolt GB5782-M12x120-8.8 1242 GB5782-M12x120-8.8 1
24 253630520906  [Stent oz 2
25 255044520081  [Bush ®20xd13x33 FEDG20XP13x33 1
26 910100300020 |Bolt GB5783-M8x16-8.8 1242 GB5783-M8x16-8.8 12
27 910400200005 |Washer GB96.1-12-200HV A#EGB96.1-12-200HV 2
28 910300100008  [Nut GB6170-M12-10 ¥29GB6170-M12-10 1
29 253631020020 |Pulley $104x76 IBESD104x76(PUER) 1
30 910100100072  |Bolt GB5782-M16x60-8.8 1242 GB5782-M16x60-8.8 1
31 910400500010  |Spring Washer GB97.1-16-200HV |3#E#EGB97.1-16-200HV 1
32 281830520003 [Middle cylinder chain baffle FRETHESRISIR 1
33 253645220011  [Cylinder head £k 1
34 253644520004 |Embrace hoop 10 1
35 910400100007  |Washer GB97.1-10-200HV A EIGBI7.1-10-200HV 2
36 910400500007 |Washer GB93-10 WEEHEGBI3-10 2
37 910100300036  |Bolt GB5783-M10x25-8.8 1242 GB5783-M10x25-8.8 2
38 910100300027 |Bolt GB5783-M8x45-8.8 1242 GB5783-M8x45-8.8 6
39 255028520035 |Pipe press fixedly piank BN 6
40 255028520034 |Hose fixing bloke REEER 12
41 282344510003  |The pulley welds the bracket BRIEEEE 1
42 255031020007  |Pulley ®90x22 IBESPI0X22(EE) 2
43 255031020004  |Axis ®20x70 HHHO20x70 1
44 910401300011  |Circlip GB894.1-20 A MEREIGB894.1-20 1
! 45 282331020101  |Holder oz 1
ﬁg 46 257331029611  |Hydraulic pipe assembly (straight) |y &% & ji(£)10-L4450-1SC-24° 2
46 257331029612  |Hydraulic pipe assembly (straight) |y &% & ji(£)10-L4700-1SC-24° 2
46 257331029613  |Hydraulic pipe assembly (straight) fjﬁmﬁ‘ﬁ"”)‘ VB TUTLAsUUTISL724 2
46 257331029614 |Hydraulic pipe assembly (straight) fjﬁmﬁ‘ﬁ"”)‘ VB TUTLOUBUTLSL 724 2
46 257331029615 |Hydraulic pipe assembly (straight) fjﬁmﬁ‘ﬁ"”)‘ VB TUTLoZ0UTISL 724 2
254198501045 XUFHiN4E % (=44 5 B1) /DOUBLE ADDITIONAL TUBE (three stage full free)
[ /o] i3 /SN | Neme | 2R bR /qmy|

FE4P16-18N

63



NOBLELTFTi% /7

TR & /= ik (H.) T0-Lo2400-ISC- 24

46 257331029616 |Hydraulic pipe assembly (straight) || 2
46 257331029617 |Hydraulic pipe assembly (straight) fmg@"”)‘ (B TUPLOIOUTISL 22 2
47 281244521004 |Rubber hose fixing plate TR [ SE A 1
48| 251331010001 | ;7ronre Sm PIPC WO oy g 1t 5 (1Yt 24°) 1
49 910100400010 |Bolt GB5786-M12x1.25x30-8.8 12#£GB5786-M12x1.25x30-8.8 1

FE4P16-18N

64



NOBLELIFT¥E

254198501046 %% X /Fork

FE5/NO GIG/SN Nete 27K i /qry
940100100001  |Fork 100x35x920 4 1A% ¢ ¥ 100x35x920 2
940100100002  |Fork 100x35x950 4 1A% ¢ ¥ 100x35x950 2
940100100003 |Fork 100x35x1070 4 1A% £ X 100x35x1070 2
940100100004  |Fork 100x35x1150 4 T AT % X 100x35x1150 2
A 940100100005  |Fork 100x35x1220 4 T AT ¢ X 100x35x1220 2
2 940100100006  |Fork 100x35x1370 4 1A% % X 100x35x1370 2
2 940100100029  |Fork 100x35x1520 4 T AT % X 100x35x1520 2
’ 940100100099  |Fork 100x35x1670 4 T AT % X 100x35x1670 2
ﬂ 940100100119 |Fork 100x35x1200 4 1A £ X 100x35x1200 2
& 1 A Fork body 1R UK 2
2 253098514101  |Lift pin assembly SRR 2

FE4P16-18N

65



NOBLELTFTi% /7

254198501047 ¢ X3 (B T4Y) /Fork carrier (standard mast)

@

%

&9

FF5/N0 #HE/SN Name K BE/QTY
1 255040510001 Load backrest welding EENA S CEE 1
2 910400100009  [Washer GB97.1-14-200HV S GBIT. 1-14-200HV 8
3 910400500009  |Washer GB93-14 B GBI3-14 8
4 910100300062  [Bolt GB5783-M14x30-8.8 2 HEGB5783-M14x30-8. 8 8
5 910401300018 Circlip GB894.1-35 i FH L PE R4 BBl GBB94. 1-35 2

940200100043 Main roller ® 78.80 x ® 35 x22. 5 |F &4 ©78.80x P 35x22. 5 (SrRERIL 2
6 940200100044 Main roller @ 79.10x ® 35 x22. 5 | &R ©79. 10xP35x22. 5 (SrREIRIL 2
940200100039 Main roller @ 79.40x ® 35 x22. 5 |FE &R ©79. 40x P 35x22. 5 (SrREIRIL 2
7 910401300022 [Circlip GB894.1-45 Bl FH 360 1 £ 1Bl GBB9 4. 1-45 4
940200300061 Composite roller ® 78.80-range=40 &4 411} @ 78. 80-range=40-NTQ] 4
. 940200300062 Composite roller ® 79.10 range=4q &4 411 @ 79. 10-range=40-NTQ] 4
940200300063  |Composite roller ® 79.40-range=4qiRfe 411+ @ 79. 40-range=40-NTQJ 4
940200300069  |Composite roller ® 78.40-range=4{qiKf 411+ © 78. 40-range=40-NTQJ 4
252144024001 Composite roller adjustment pad t=|& &R % #1=0. 2 4
9 252144024002  [Composite roller adjustment pad t=| & &R M ##1=0. 5 4
252144024003 Composite roller adjustment pad t=| 2 &R0 HHE =1 4
10 910200200119  [Screw GB70.1 M16x30-8.8 $24TGB70. 1-M16x30-8. 8 1
11 910400500010  |Washer GB93-16 B GBI3-16 1
12 257338011001 Fork carrier weldind (standard maq 5% X 3424 (Z A 1521040) 1

FE4P16-18N

66



NOBLELTFTi% /7

254198501048 X% (=KL HH) /Fork carrier(standard mast)

FF5/N0 #HE/SN Name K BE/QTY
1 255040510001 Load backrest welding EENA S CEE 1
2 910400100009  [Washer GB97.1-14-200HV S GBIT. 1-14-200HV 8
3 910400500009  |Washer GB93-14 B GBI3-14 8
4 910100300062  [Bolt GB5783-M14x30-8.8 2 HEGB5783-M14x30-8. 8 8
5 910401300018 Circlip GB894.1-35 i FH L PE R4 BBl GBB94. 1-35 2

940200100043 Main roller ® 78.80 x ® 35 x22. 5 |F &4 ©78.80x P 35x22. 5 (SrRERIL 2
6 940200100044 Main roller @ 79.10x ® 35 x22. 5 | &R ©79. 10xP35x22. 5 (SrREIRIL 2
940200100039 Main roller @ 79.40x ® 35 x22. 5 |FE &R ©79. 40x P 35x22. 5 (SrREIRIL 2
7 910401300022 [Circlip GB894.1-45 Bl FH 360 1 £ 1Bl GBB9 4. 1-45 4
940200300061 Composite roller ® 78.80-range=40 &4 411} @ 78. 80-range=40-NTQ] 4
. 940200300062 Composite roller ® 79.10 range=4q &4 411 @ 79. 10-range=40-NTQ] 4
940200300063  |Composite roller ® 79.40-range=4qiRfe 411+ @ 79. 40-range=40-NTQJ 4
940200300069  |Composite roller ® 78.40-range=4{qiKf 411+ © 78. 40-range=40-NTQJ 4
252144024001 Composite roller adjustment pad t=|& &R % #1=0. 2 4
9 252144024002  [Composite roller adjustment pad t=| & &R M ##1=0. 5 4
252144024003 Composite roller adjustment pad t=| 2 &R0 HHE =1 4
10 910200200119  [Screw GB70.1 M16x30-8.8 $24TGB70. 1-M16x30-8. 8 1
11 910400500010  |Washer GB93-16 B GBI3-16 1
12 257338012001 Fork carrier weldind (standard maq %% X 3424 (2204 H HI71421040) 1

FE4P16-18N

67



NOBLELIFTV#% /3

254198501049 %% X 2 (=24 HH) /Fork carrier(two stage full free)

5 /N0 45 /SN Name 2R BB /QTY]
1 255040510001 |Load backrest welding FHERZRIZA(1040%986) 1
2 910400100009  |Washer GB97.1-14-200HV JZHAEIGBI7.1-14-200HV 8
3 910400500009  Washer GB93-14 WEEHEGBI3-14 8
4 910100300062  [Bolt GB5783-M14x30-8.8 $24£GB5783-M14x30-8.8 8
5 910401300022  |Circlip GB894.1-45 A EREIGB894.1-45 4
6 940200300061  [Composite roller ® 78.80-range=40;R42B{4®78.80-range=40-NTQJ 4
6 940200300062 [Composite roller ® 79.10 range=4Q;iR42E{4D79.10-range=40-NTQJ 4
6 940200300063 |[Composite roller ® 79.40-range=40;R42B{4®79.40-range=40-NTQJ 4
6 940200300069 [Composite roller ® 78.40-range=40;R42B{4d78.40-range=40-NTQJ 4
7 252144024001 [Composite roller adjustment pad t=|S &850 1HE#t=0.2 4
7 252144024002 [Composite roller adjustment pad t=|S &850 1HE#t=0.5 4
7 252144024003 [Composite roller adjustment pad t=| S &84 HEL =1 4
8 910200200119  [Screw GB70.1 M16x30-8.8 #2£TGB70.1-M16x30-8.8 1
9 910400500010  [Washer GB93-16 EEHEGBI3-16 1
10 910401300018  [Circlip GB894.1-35 AR EREIGB894.1-35 2
11 940200100043  |Main roller ® 78.80 x ® 35 x22. 5 |EiRELD78.80xP35x22. 5(5MER1°] 2
11 940200100044  [Main roller ® 79.1 x ® 35x22. 5 | ERELP79.1xP35x22. 5(9MEFH1°) [ 2
11 940200100039  [Main roller ® 79.4 x ® 35 x22. 5 | EREP79.1xP35x22. 5(5MEFH1°) [ 2
12 257338013001  |Fork carrier weldind (sthree stage |3 ZRIZ&(=KELEMIIZE) 1040, 1

FE4P16-18N

68



NOBLELTFTi% /7

254198501050 [J4E (FrE[13Y) /Mast (standard mast)

5 /N0 w5 /SN Name 5 B & /QTY]
1 910401300022 [Circlip GB894.1-45 Bl FH 36 1 4 1Bl GBB94. 1-45 4
940200300061 Composite roller ® 78.80-range=4qiR4¥E A1 @ 78. 80-range=40-NTQJ 4
5 940200300062  [Composite roller ® 79.10 range=4(|f 411+ © 79. 10-range=40-NTQJ 4
940200300063 Composite roller ® 79.40-range=4 &4 4111 @ 79. 40-range=40-NTQ] 4
940200300069  |Composite roller ® 78.40-range=4qiR¥E A1 @ 78. 40-range=40-NTQJ 4
257344012001 Mast 2500 1484 (2500) 1
257344012002 Mast 2700 W44 (2700) 1
257344012003 Mast 3000 P 14424 (3000) 1
257344012004 Mast 3300 P44 (3300) 1
3 257344012005 Mast 3500 1424 (3500) 1
257344012006 Mast 3700 1484 (3700) 1
257344012007 Mast 4000 P 14E48 4 (4000) 1
257344012008 Mast 4300 P14 R 4 (4300) 1
257344012009 Mast 4500 1484 (4500) 1
257344012010 Mast 5000 W 1424 (5000) 1
4 910100300035  |Bolt GB5783-M10x20-8.8 M2 GB5783-M10x20-8. 8 4
5 910400500007  |Washer GB93-16 HEE A B GBI3-10 4
6 255044010057  [Axle ¢30x82 it FL4h D 30x82 2
257344011001 Mast 2500 AMTTZIRE (2500) 1
257344011002 Mast 2700 ARTIZIRE (2700) 1
257344011003 Mast 3000 AMTTZIRE (3000) 1
257344011004 Mast 3300 ARTTZIRE (3300) 1
; 257344011005 Mast 3500 AMTTZSRE (3500) 1
257344011006 Mast 3700 AMTIZIRE (3700) 1
257344011007 Mast 4000 AMTTZRSRE (4000) 1
257344011008 Mast 4300 AMTTZRSRE (4300) 1
257344011009 Mast 4500 AMTTZSRE (4500) 1
257344011010 Mast 5000 AMIZSRE (5000) 1
8 255044010057  |Axle ¢30x82 it FL4h D 30x82 2
9 254144020063 Bearing bush L 2
10 254144020067 cover B 2

FE4P16-18N

69



NOBLELTFTi% /7

254198501050 [J4E (FrE[13Y) /Mast (standard mast)

¥/ 4A5/SN Name 4 g /QTY
11 910400500010  (Washer GB93-16 P PEGBI3-16 4
12 910100200016 Bolt GB5785-M16x1.5x70-8.8 B2 F2GB5785-M16x1. 5x70-8. 8 4
13 911200100004  |Grease nipple JB7940.1-M10x1  [ViI#FJB7940. 1-M10x1 2
252144024001 Composite roller adjustment pad t=& &R % #1=0. 2 4
14 252144024002  [Composite roller adjustment pad t=| & &R R ##1=0. 5 4
252144024003 Composite roller adjustment pad t=| 2 &R0 HHE K t=1 4

FE4P16-18N

70



NOBLELTFTi% /7

254198501051 [J% (£ HH) /Mast (three stage full free)

o r{

14
1 2 : l:l‘-;) ‘
0 ej :"] - » }

FF5/NO #HE/SN Name K B /qQry
1 910401300022 [Circlip GB894.1-45 Bl FH 36 1 4 1Bl GBB94. 1-45 4
940200300061 Composite roller ® 78.80-range=40 &4 411}  78. 80-range=40-NTQ] 4
5 940200300062 Composite roller ® 79.10 range=4q &4 411 © 79. 10-range=40-NTQ] 4
940200300063 Composite roller ® 79.40-range=4 &4 4111 @ 79. 40-range=40-NTQ] 4
940200300069  |Composite roller ® 78.40-range=4qiR¥E A1 @ 78. 40-range=40-NTQJ 4
257343512001  [Mast 2500 PITI22E 4 (2500) 1
257343512002  [Mast 2700 P24 (2700) 1
257343512003  [Mast 3000 PITT22E 4 (3000) 1
3 257343512004  |Mast 3300 WITEE4 (3300) 1
257343512005  [Mast 3500 PT84 (3500) 1
257343512006  Mast 3700 PIITI22E 4 (3700) 1
257343512007  [Mast 4000 P22 4 (4000) 1
4 910100300035  [Bolt GB5783-M10x20-8.8 I GB5783-M10x20-8. 8 4
5 910400500007  [washer GB93-10 FREEHIEIGBI3-10 4
6 255044010057 Axle ¢30x82 iy B4 @ 30x82 2
257343511001 [Mast 2500 AT (2500) 1
257343511002 [Mast 2700 HMTAEIEA (2700) 1
257343511003 [Mast 3000 HMTAEEA (3000) 1
7 257343511004  |Mast 3300 AR BARA (3300) 1
257343511005 [Mast 3500 A4 (3500) 1
257343511006  [Mast 3700 ST (3700) 1
257343511007 [Mast 4000 A4 (4000) 1
8 255044010057  [Axle ¢30x82 ity B2l @ 30x82 2
9 254144020063  [Bearing bush L 2
10 254144020067 cover 28 2
11 910400500010  [washer GB93-16 FEEHIEIGBI3-16 4
12 910100200016 Bolt GB5785-M16x1.5x70-8.8 B2 FEGB5785-M16x1. 5x70-8. 8 4
13 911200100004  |Grease nipple JB7940.1-M10x1 |4+ JB7940. 1-M10x1 2
252144024001 Composite roller adjustment pad|& &7& 1 #1=0. 2 4
14 252144024002 Composite roller adjustment pad|& &7 1 #1=0.5 4
252144024003 Composite roller adjustment pad|& &7& I #Rt=1 4

FE4P16-18N

71



NOBLELIFTV#% /3

254198501052 [T (E%4£HH) /Gantry (three levels of full freedom)

20

5 /N0 45 /SN Name 2R BB /QTY]
1 910100200016  |Bolt GB5785-M16x1.5x70-8.8 #24£GB5785-M16x1.5x70-8.8 4
2 910400500010  |Washer GB93-16 IEEHVEIGBO3-16 9
3 254144020067 |Bearing cover = 2
4 254144020063 Bearing bush HE 2
5 911200100004  [Oil Cup SHPRJIB7940.1-M10x1 1
6 910100300035  |Bolt GB5783-M10x20-8.8 #2+£GB5783-M10x20-8.8 4
7 910400500007 |Washer GB93-10 IEEHEIGBI3-10 10
8 255044010057  |Axle ®30x82 HHHMO30x82 2
9 257344511001  |Outer mast 4000 SN JERIEE(4000) 1
9 257344511002  |Outer mast 4350 AN IERIRE(4350) 1
9 257344511003  |Outer mast 4500 AN JERIEE(4500) 1
9 257344511004  |Outer mast 4800 AN JERIEE(4800) 1
9 257344511005  |Outer mast 5000 AN JERIEE(5000) 1
9 257344511006  |Outer mast 5500 AN IERIEE(5500) 1
9 257344511007  |Outer mast 6000 AN JERIEE(6000) 1
10 252144024001 [Composite roller adjustment pad t=|S &850 1HE#t=0.2 8
10 252144024002 [Composite roller adjustment pad t=|S &850 1HE#t=0.5 8
10 252144024003  [Composite roller adjustment pad t=| S &84 HE =1 8
11 940200300061 |[Composite roller ® 78.80-range=4(;R%4H{4d78.80-range=40-NTQJ 8
11 940200300062 [Composite roller ® 79.10-range=4;R44H{4d79.10-range=40-NTQJ 8
11 940200300063 |Composite roller ® 79.40-range=40;R44H{4d79.40-range=40-NTQJ 8
12 281898520142  |Side roller (short pin shaft) MRS G25E4) 8
13 910401300022 |Circlip GB894.1-45 SIS REIGB894.1-45 8
14 257344513001 |Middle mast 4000 | JZRIE4(4000) 1
14 257344513002 |Middle mast 4350 | JZRIE 4 (4350) 1
14 257344513003  |Middle mast 4500 | JZRIE4(4500) 1
14 257344513004 |Middle mast 4800 | JZRIE4(4800) 1
14 257344513005 |Middle mast 5000 | JZRIE4(5000) 1
14 257344513006 |Middle mast 5500 | JZRIE 4 (5500) 1
14 257344513007 |Middle mast 6000 | JZRI84(6000) 1
15 910100400028  |Bolt GB5786-M16x1.5x35-8.8 24 GB5786-M16x1.5x35-8.8 4

FE4P16-18N

72



NOBLELIFTV#% /3

254198501052 [T3E(=2k 4 H H) /Gantry (three levels of full freedom)

]

5 /N0 45 /SN Name 2R BB /QTY]
16 910400500010  [WasherGB93-16 EEHEGBI3-16 9
17 910400100010  |Washer GB97.1-16-200HV T EIGBI7.1-16-200HV 4
18 254144520030 [Chain plate M) JBR4E R EEAR 1
19 252144520030 |Chain plate M IBESER EREIR 1
20 257344512001  |Inner mast 4000 M) JBRI2E(4000) 1
20 257344512002  |Inner mast 4350 M JBRIRE(4350) 1
20 257344512003  |Inner mast 4500 M 1ZRI85(4500) 1
20 257344512004  |Inner mast 4800 M 1ZRI85(4800) 1
20 257344512005  |Inner mast 5000 I 1ZRIEE(5000) 1
20 257344512006  |Inner mast 5500 I 1ZRI8E(5500) 1
20 257344512007  |Inner mast 6000 M1 JB2I24(6000) 1

FE4P16-18N

73



NOBLELIFT¥E

254198501053 # ML (4R ¥#EI 142) /Lifting cylinder(standard mast)

e

o~
?\5

N

U e

i

=
=

==b

—a

e

/

[N, &)

L

!

T

!

+—T

‘g ~
< =
|

s

! =a

o

jm|
22
X
—
-3
27\,%
-3
-3

L MO

()]

36

| = /No 53/ Name % B /ary
252044510005 Lifting chain LH1234-85 HCTHBEZ4LH1234-85 2
252144014001 Lifting chain LH1234-91 ACTHBEZLH1234-91 2
251244514001 Lifting Chain LH1234-97 HCTHBE 2 LH1234-97 2
252144014003 Lifting chain LH1234-105 ACTHFEZLH1234-105 2
A 251244014011 Lifting chain LH1234-111 ACTHFESLH1234-111 2
252144014005 Lifting chain LH1234-117 ACTHFESLH1234-117 2
251244514007 Lifting chain LH1234-135 ACTHFEZLH1234-135 2
251244514008 Lifting chain LH1234-145 ACTHFEZLH1234-145 2
252144014008 Lifting chain LH1234-147 ACTHFESALH1234-147 2
251244014013 Lifting chain LH1234-163 ACTHFEZALH1234-163 2
254144010021 Oil cylinder ® 45x ® 35x1246 T @ 45x ® 35x1246 2
254144010022 |Oil cylinder ® 45x ® 35x1346 T @ 45x © 35x1346 2
254144010023  |Oil cylinder ® 45x ® 35x1496 T @ 45x © 35x1496 2
254144010024  |Oil cylinder ® 45x ® 35x1646 T 45x D 35x1646 2
B 254144010025  |Oil cylinder ® 45x & 35x1746 T © 45x  35x1746 2
254144010026  |Oil cylinder ® 45x ® 35x1846 T @ 45x © 35x1846 2
254144010027  |Oil cylinder ® 45x ® 35x1996 T @ 45x © 35x1996 2
254144010028  |Oil cylinder ® 45x ® 35x2146 T 45x ® 35%2146 2
254144010029  |Oil cylinder ® 45x ® 35x2246 T @ 45x © 35%2246 2
254144010030  |Oil cylinder ® 45x ® 35x2496 T @ 45x © 35x2496 2
C 254198510001 Seal kits(standard mast lifting cylind 2 EH - E B (hrifk [T 22 RS TH-1) 2
1 940200500015 Chain wheel bearing780708K3-d9] 4 47K 780708K3-D95x®40x27 2
2 910401300020  |Circlip GB894.1-40 i F SR 4 Bl GB894. 1-40 2
3 910100300051 Bolt GB5783-M12x35-8.8 IZFGB5783-M12x35-8. 8 2
4 910400500008  [Washer GB93-12 P B GBI3-12 2
5 910600600019  [Split pin 2.5x25 FFO4HGBI1-2. 5x25 2
6 910900400010  [LH1234 chain MR A EECB6074-LH1234 2
7 252044020121 Joint 2K 1B HEM16x1. 5x178 2
8 910600600030  [Split pin 3.2x30 FFE4HGB91-3. 2x30 2
9 910300200008  |Nut M16x1.5 IZEEGB6171-M16x1. 5-10 2
10 254144020066 Nut M16x1.5 BRTHIERIM16x1. 5 2

FE4P16-18N

74



NOBLELIFT¥E

254198501053 # ML (4R ¥#EI 142) /Lifting cylinder(standard mast)

e

[

affy’

/j>

N

"y

iy

=S

—a

g

/

| =/No 53/ Name % B /ary
11 254144020060  |U-bolt with a diameter of 57 UJE ke @57 P
12 254144020061 shield By 47 B 2
13 254144020062  [Fixing seat [&5] 5 Jo 2
H 14 910400100006  [Washer GB97.1-8-200HV SEAEIGBIT. 1-8-200HV 4
B\\ @\ 15 910400500006  [Washer GB93-8 313 B GB93-8 4
LN 16 910300100006  [Nut GB6170-M8-10 12REGB6170-M8-10 4
+\32 17 910300100007  [Nut GB6170-M10-10 12 BFGB6170-M10-10 9
g\ 18 910100300038  [Bolt GB5783-M10x35-8.8 12 #:GB5783-M10x35-8. 8 P
T | % 19 251244020101 [Joint W IZFM16x1. 5x85 5
C 7\34 20 910400500007  [Washer GB93-10 AR B GBI3-10 6
/ ?\35 21 910100400002  |Bolt GB5786-M10x1.25x20-8.8 B2 #GB5786-M10x1. 25x20-8. 8 2
a\27 = 22 A Piston rod TEIENT 1
a\31 2. 23 A Adjusting bushing ¢ 35.5x & 44xL1 | %% ¢ 35. 5x  44xL1 1
3\32 i . 24 A Circlip 2L ]
= |z L ¥ | 25 A Bearing D45x8(t=2.5) SERFRDA5x8 (1=2. 5) 1
- ZN 26 A Catch35x45x3 4 F35x45x3 1
3 \+ 27 A Seal ring 45x35x6 FU 255 ] 1
25\$ 28 A Piston rod ThE 1
26\+ 29 A Copper bushing CEESS 1
ﬁéﬁ # 15 15 27\¢ 30 A Circlip LA )
- /fé&* Bﬁ 31 A Dust ring i 1
Tt | O 32 A Seal ring S EET "
18 47 30\-'- L 33 A Guide sleeve FmE 1
@= 34 A Oring 0% % 34 1
35 A Bearing 3530 X K 3530 1
36 A Cylinder LA 1

FE4P16-18N

75



NOBLELIFT¥E

-

Bouy

(®

%
a

\

S I e O DD — D

T

> —a oo

[—

“:W; 9

153
2;:&

254198501054 4EFFFEMmEL (ZHK 2B H) /Short lifting cylinder (two stage full free)

FFE/NO /SN Name 2 P /qry
254143510060  |Lifting chain LH1266-65 AL THEE 45 1LH1266-65 9
254143515001  |Lifting chain LH1266-67 AL THEE 45 1LH1266-67 9
254143510061  |Lifting chain LH1266-71 AL THEE AR LH1266-71 9

A 254144510016 |Lifting chain LH1266-75 AL THEE AL LH1266-75 9
254144510017 |Lifting chain LH1266-77 AL THEE K LH1266-77 9
254144540004  |Lifting chain LH1266-81 AL T 4K LH1266-81 9
252143510071  |Lifting chain LH1266-85 AL T 45 1LH1266-85 9
254143510100  |cylinder (M)(H=2500) HE O (H=2500) 1
254143510101 |cylinder (M)(H=2700) HE D (H=2700) 1
254143510102  |cylinder (M)(H=3000) HE D (H=3000) 1

B 254143510103 |cylinder (M)(H=3300) HE D (H=3300) 1
254143510104 |cylinder (M)(H=3500) HE O (H=3500) 1
254143510105  |cylinder (M)(H=3700) HE O (H=3700) 1
254143510106 |cylinder (M)(H=4000) HE D (H=4000) 1

C 254198510004  |Seal kits (two stage full free middle| % & (Z 24 H B L) 1

1 A Dust ring By 42 Pl 1

2 A Catch 50x60x3 4 F50x60x3 1

3 A Seal ring i FH 2 3 P 1

4 A Guide sleeve FHE 1

5 A Oring D75 0% 34 FEIDT5 1

6 A Oring D70 0% 34 FEID70 1

7 A Bearing 5035 X 4l K5035 1

8 A Piston rod THEM 1

9 A Circlip LA 1

10 A Piston assembly E-ISY5 1

11 A Back up ring 70x20x3 X AIT0x20x3 1

12 A Circlip 70x60x3 4P 70x60x3 1

13 A Seal ring % T 1

14 A Valve bushing (e 1

15 A Spring Gk 1

16 A Valve plug TR )

FE4P16-18N

76



NOBLELIFT¥E

254198501054 4EFFFEMmEL (ZHK 2B H) /Short lifting cylinder (two stage full free)

®

Vo
@fj

N

&

(=)

e\ ]
AN S s N

S e SO DD —

—
oo

L

o —a

G

F¥2/NO G /SN Neme 2 P /oy
17 A Oring 0% %% 34 1
18 A Circlip @12 ik o 12 1
19 A Circlip 922 ik o 22 1
20 A Slide valve bl ] 1
21 A Spring Gk 1
22 A Cylinder LA 1
23 A Spacer oy 1
24 A Screw M5x5 IZETM5X5 1
25 910100300069  [Bolt GB5783-M16x35-8.8 12 #:GB5783-M16x35-8. 8 1
26 910400500010  [Washer GB93-16 P EGBI3-16 1
27 910200200057  [ScrewGB70.1- M8x20-8.8 I24TGB70. 1-M8x20-8. 8 P
28 910400500006  |Washer GB93-8 F B GBI3-8 4
29 254143520056  [Wheel axle ® 40x91 4l @ 40x91 1
30 940200500009  [Chain wheel bearing 785208-00- & { #5425l 7K 785208-00- ¢ 95x  40x d 4| |
31 910401300020  [Circlip GB894.1-40 % FH P4 BBl GBB94. 1-40 2
32 254143510050  [Chain wheel weld B PR 1
33 254143520072 [Embrace hoop 4t 1
34 910400100006  |Washer GB97.1-8-200HV P HEGBIT. 1-8-200HV 9
35 910100300022  (Bolt GB5783-M8x20-8.8 12 #:GB5783-M8x20-8. 8 2
36 910900400013  [LH1266 chain W A BEGB6074-LH1266 1
37 254143520070  |Joint BELIBREM18x1. 5x185. 5 1
38 910600600032  [Split pin GB91-3.2x40 FFI1485GBI1-3. 2x40 1
39 254143520071  |Joint BEIBREM18x1. 5x90. 5 1
40 910600600011 |Split pin 2X12 FFOH5GBI1-2x12 2
41 910300200012-D02 |Nut M18x1.5 -10 (black) IZHEGB6171-M18x1. 5-10 (&) 2
42 910400500008  [Washer GB93-12 P B GBI3-12 1
43 910100400009  |Bolt GB5786-M12x1.25x25-8.8 IZ#GB5786-M12x1. 25x25-8. 8 1
44 255044020158  [Spherical nut m18x1.5 ERIHBRBEM18x 1. 5 2

FE4P16-18N

7



NOBLELIFT#% /) FE4P16-18N

254198501055 #IHMEL (ZHKLBHH)/Lifting cylinder (two stage full free)

RN N

D

(%)

/

/

=

—_

6 LN o

PN RN

L a

FFE/NO G /SN Neme 2 P /qry
254143510120  |cylinder(R)(H=2500) L (R) (H=2500) 1
254143510121  |cylinder(R)(H=2700) i (R) (H=2700) 1
254143510122  |cylinder(R)(H=3000) L (R) (H=3000) 1

A 254143510123  |cylinder(R)(H=3300) i (R) (H=3300) 1
254143510124 |cylinder(R)(H=3500) L (R) (H=3500) 1
254143510125  |cylinder(R)(H=3700) i (R) (H=3700) 1
254143510126 |cylinder(R)(H=4000) HE (R) (H=4000) 1
254143510110  |cylinder(L)(H=2500) L (L) (H=2500) 1
254143510111 |cylinder(L)(H=2700) i (L) (H=2700) 1
254143510112 |cylinder(L)(H=3000) L (L) (H=3000) 1

B 254143510113 |cylinder(L)(H=3300) L (L) (H=3300) 1
254143510114 |cylinder(L)(H=3500) L (L) (H=3500) 1
254143510115 |cylinder(L)(H=3700) L (L) (H=3700) 1
254143510116 |cylinder(L)(H=4000) L (L) (H=4000) 1

C 254198510002  |Seal kits (two stage full free lifting o Z £ HE LA, (=4 H BT 2

1 A Connecting rod e T 1

2 A Oring O 2544 fEl & 50x3. 1 1

3 A Piston rod assembly e FEZEFT R 1

6 A ScrewM4x6 P 7S A 1 s X [T M £ T M4 x 6 2

7 A Circlip ¢18 MLz ke & 18 2

8 A Copper bushing RS 2

9 A Spring Gk 2

10 A Buffer plunger SRR E S 2

11 A Supporting ring45x15x2.5 XK IR45x15%2. 5 2

12 A LBH dust ring,32x40x5/6.5 LBHZA! [ 24P, 32x40x5/6. 5 2

13 A Catch 32x42x3 4 A32x42x3 2

14 A Seal ring i FH 2 3 P 2

15 A Guide bushing FHE 2

16 A Catch 45x50x1.5 4 F545x50x1. 5 9

17 A Oring O 2 44 Pl d26x 2. 4 9

18 A Oring ORI 24Pl d17. 8x2. 4 1




NOBLELIFT¥E

254198501055 #IHMEL (ZHKLBHH)/Lifting cylinder (two stage full free)

FFE/NO G /SN Neme 2 P /oy

19 A Cylinder RN 2
@ A 20 A Anti-explosion valve PF3/8-M18x1.{ i & IPF3/8-M18x1. 5 1
2 21 A Dowel pin10x26 [FFE£H10x26 2
2 é B 22 910400500008  |Washer GB93-12 P B GBI3-12 2
& , 23 910100400009  [Bolt GB5786-M12x1.25x25-8.8  [MR4£GB5786-M12x1. 25x25-8. 8 2
L l L2 24 910100400029  [Bolt GB5786-M16x1.5x40-8.8 IZ#GB5786-M16x1. 5x40-8. 8 1
3 12 l ]2 25 910400500010  |Washer GB93-16 S IR [EGBY3- 16 )
12 15 26 A Plunger rod assembly A FE ZEFT R 1

i’ ' 7

17 ‘25/ L

.\ 18 \\19

™19
C

L q

AP
6 LNy
3

2
2@ o
23

FE4P16-18N

79



NOBLELIFT¥E

254198501056 4EIFFEMEL (=HK2LBHH) /Short lifting cylinder (three stage full free)

FFE/NO G /SN Neme 2 P /qry
A 252044510009  [Lifting chain LH1234-71 FEFHELRLH1234-71 2
A 252043510020 [Lifting chain LH1234-77 FCFHESRLH1234-77 2
A 281844515001 [Lifting chain LH1234-75 TSR LH1234-75 2
A 252043510021  [Lifting chain LH1234-81 FCTFHESRLH1234-81 2
= B A 252044510043  [Lifting chain LH1234-79 FEFHIELRLH1234-79 2
- SV; . A 251244014001  [Lifting chain LH1234-87 FEFHIELRLH1234-87 2
A g - A 251244014015  [Lifting chain LH1234-89 FEFHIELRLH1234-89 2
- /\ (ﬁ% 5/<P A ﬂzz B 281844518001 2:0: ::::ng cy:fn;ier (m)ggxz SHEL(M)P70xD55x925 1
o = B 281844518002 0 I !ng oyl f” er (M)®70x SEIEL(M)®D70xP55%987 1
zs/y*\@ 2 B 281844518003 _ |Short lifting cylinder (M)®70x®  [3HET(M)®70xP55x1012 1
26 0 78 - B 281844518004 |Short lifting cylinder (M)®70x®  [SET(M)P70xD55x1062 1
97 ﬁfg——% T s B 281844518005  [Short I!ft!ng cylfnder (M)®70xD [T (M)D70xP55x1112 1
9 %/10 B 281844518006  |Short I!ft!ng cylfnder (M)®70xP  [HHEL(M)D70xP55x1187 1
35 S 11 B 281844518007 |Short lifting cylinder (M)®70x®  [SfET(M)P70xD55x1287 1
@ " c 254198510005 |Seal kits(middle cylinder) EHHERE(=REBAP) 1
A ‘ 1 A Dust ring 50x58x7/6.5 P R50x58x7/6.5 1
ir/ﬁ ¢ 2 A Catch 50x60x3 14 B-50x60x3 1
s 15 —;—ﬁ 3 A Seal ring 50x60x6 EEIE50x60x6 1
- o =3 : 4 A Glide sleeve %:I‘E-]E 1
‘i'/gg - 17 75 20 =12 : 5 A Oring D75X3.1 R4 D75X3.1 1
- 133} '\%Q ——14 : 6 A O ring D75X3.1 IS ED70x3.1 1
7 A Bearing50x55x40 %n&.-_?imﬁ 50x55x40 1
8 A HSG Piston rod HSGEEM 1
9 A Circlip LIS 1
10 A Piston assembly EERE 1
11 A Support ring 65x70x20 FIEIR65X70x20 1
12 A Seal ring 70x60x6 FLAAEEET B 70x60X6 1
13 A Valve cover HEE 1
14 A O ring D15x2.4 FIZEIED15x2.4 1
15 A Valve plug }Lﬁﬁﬁzijlmxeoxe 1
16 A Catch BE 1

FE4P16-18N

80



NOBLELIFT¥E

254198501056 4EIFFEMEL (=HK2LBHH) /Short lifting cylinder (three stage full free)

WS
24 B S
2 |
o |8l
20~ : /32
|
27 | m%zﬁ_
29@' 34
|
. f
|
g LA
=g
T
P,

______

2-ﬂ22

20

FFE/NO /SN Name LK P /qry
17 A Circlip 22(inport) B 220#0O8Y) 1
18 A Slide valve BIE 1
19 A Spring2.3x15x48.5 WEED 3x15%48.5 1
20 A Cylinder AR 1
21 A Spacer B 1
22 A Screw M5x5 12ETM5X6 1
23 910600600015  |Split pin 2x20 FO5GBI1-2x20 2
24 910900400010  [LH1234 chain R HEGB6074-LH1234 2
25 252043520037 |Pin ®7.84x35.1 H41Hd7.84x35.1 2
26 252044020121  |Joint M16x1.5x178 GESZAEHEM16x1.5x178 2
27 910600600030  |split pinGB91-3.2x30 FOE4GB91-3.2x30 2
28 254144020066  |Nut M16x1.5 BRENER—M16x1.5 2
29 910300200008  |Nut GB6171-M16x1.5-10 12RGB6171-M16x1.5-10 2
30 254144020065 |Joint M16x1.5-85.5 HESZIEHEM16x1.5-85.5 1
31 253645220011 |Cylinder head &Ik 1
32 253644520004 |Hug the hoop ik 1
33 910100300036  |Joint GB5783-M10x25-8.8 1242 GB5783-M10x25-8.8 2
34 910400500007  |Spring Washer GB93-10 PSS GBI3-10 2
35 910400100007 |Washer GB97.1-10-200HV B GBI7.1-10-200HV 1
36 910400500008  |SpringWasherGB93-12 PSS GBI3-12 1
37 910100400009  |BoltGB5786-M12x1.25x25-8.8 1242 GB5786-M12x1.25x25-8.8 1

FE4P16-18N

81



NOBLELIFTV#% /3

254198501057 FEIHMEL (E%4 E ) /Lifting cylinder (three stage full free)

Tl

{1

B/C

=—18
- -u
=
-

5 /N0 YwhS /SN Name 2R BB /QTY]
1 910400500008 |Washer GB93-12 BAEEAMEIGBO3-12 4
2 910100400018  |Bolt GB5786-M12x1.5x35-12.9  [#Z4£GB5786-M12x1.5x35-12.9 2
3 251244029002  |60L shut-off valve BOL LTI 1
4 910401300020 |Circlip GB894.1-40 A EREIGB894.1-40 2
5 940200500015 |oro Wroor DEATNG T8UTOON S Plusssin 5 780708K3-095xP40x27 | 2
6 910900400010  [LH1234 chain RTEEGB6074-LH1234 2
7 910600600015  |Split pin GB91-2x20 FFO45GB91-2x20 8
8 252043520037  [Pin ®7.84x35.1 44 d7.84x35.1 4
9 252044020121  [Chain bolt M16x1.5x178 HESIZREM16x1.5x178 2
10 910600600030  |Split pin 3.2x30 FFO45GB91-3.2x30 4
11 254144020066  [Nut M16x1.5 KEMBREM16x1.5 4
12 | 910300200008-D02 |Nut GB6171-M16x1.5-10 ¥29GB6171-M16x1.5-10() 4
13 251244020101  |Chain boltM16x1.5-85 HESIZREM16x1.5x85 2
14 A Piston rod TEET 1
15 A Adjusting bushing 35.5x44xL1 VAEEE35.5x44xL1 1
16 A Circlip ML 1
17 A 41 x45x8 bearing ring R4 1x45%8 1
18 A Seal ring 45x35x6 FLEEZE 1
19 A 35 x45x3 block slice 4 5-35x45x3 1

20 A Piston TRE 1
21 A Copper bushing wHE 1
22 A Circlip ML 1
23 A Buffer ring 5T 1
24 A Dust ring FH4BIDH35X43X6.5 1
25 A Seal ring AR EI B35X45X6 1
26 A Guide bushing ERE 1
27 A O seal ring ORIZZLIE|44.7x2.4 1
28 A Bearing 3530 iNE4h&3530 1
29 A Cylinder EAELN 1
A 252044510006  |Lifting chain LH1234-95 FEFH5ESRLH1234-95 2
A 251244014003 [Lifting chain LH1234-101 FRFHESELH1234-101 2

FE4P16-18N

82



NOBLELIFTV#% /3

254198501057 FEIHMEL (E%4 E ) /Lifting cylinder (three stage full free)

al
-

{1

B/C

5 /N0 45 /SN Name 2R K& /QTY
A 251244514002 |Lifting chain LH1234-103 ECFHESLH1234-103 2
A 251244014004 |Lifting chain LH1234-109 CFHESLH1234-109 2
A 251244514005 |Lifting chain LH1234-115 ECFHESLH1234-115 2
A 251244014006 |Lifting chain LH1234-119 ECFHESLH1234-119 2
A 252144014006 |Lifting chain LH1234-133 ECFHESLH1234-133 2
B 254144510051 Right lifting cylinder H=4000 HEL(R)D45xP35x1302.5 1
B 254144510052 |Right lifting cylinder H=4300 HEL(R)D45xP35x1415 1
T % B 254144510053  |Right lifting cylinder H=4500 SHEL(R)P45xP35x1465 1
-+ B 254144510054  [Right lifting cylinder H=4800 SHEL(R)P45xP35x1565 1
$\25 B 254144510055 |Right lifting cylinder H=5000 THEL(R)P45xD35x1615 1
‘!" B 254144510056 |Right lifting cylinder H=5500 SHEL(R)D45xP35x1790 1
EF\’” B 254144510057  |Right lifting cylinder H=6000 SHEL(R)P45xP35x 1
® c 251244516001  |Left lifting cylinder H=4000 SHET(L)P45xP35x1302.5 1
'““xng C 251244516002 |Left lifting cylinder H=4350 SHEL(L)P45xD35x1415 1
C 251244516003 |Left lifting cylinder H=4500 SHEL(L)P45xD35x1465 1
C 251244516004 |Left lifting cylinder H=4800 SHEL(L)P45xD35%1565 1
D C 251244516005 |Left lifting cylinder H=5000 SHEL(L)P45xD35x1615 1
e C 251244516006 |Left lifting cylinder H=5500 SHEL(L)P45xD35x1790 1
# C 251244516007 |Left lifting cylinder H=6000 SHEL(L)P45xD35x1940 1
=4 D 254198510003 |Seal Kits(three stage full free lifting| @ tHEEE (SR BEEFEL) | 1
-t
E}; bt | |

FE4P16-18N

83



NOBLELIFT#% /) FE4P16-18N

254198501058 IRHMEL/Tilted cylinder

FFE/NO GiS/SN Neme 27K HE/Qry
254120510001  |Cylinder(TL)®63xd30x121(6/10) |3lifir (TL) ®63x ©30x121 (6/10) 1
254120510002  |Cylinder (TL)®63x®30x90(6/6) |3 4T (TL) ®63x D 30x90 (6/6) 1
254120510003  |Cylinder (TL)®63x®30x68(3/6) |3 4L (TL) ®63x D 30x68 (3/6) 1
254120510005  |Cylinder (TR)®63xd30x121(6/10) [3h4T (TR) ®63x d30x121 (6,/10) 1
254120510006  |Cylinder (TR)®63xd30x90(6/6) |31 4L (TR) ®63x D 30x90 (6/6) 1
254120510007  |Cylinder (TR)®63xd30x68(3/6)  [iih 4L (TR) @ 63x D 30x68 (3/6) 1
B 254198510006  |Seal kits (tlited cylinder) B EAHEEAL (RHED) 2
1 A Grease mouth Z1/8 EE A EWEZ1/8 2
A 2 254198520501 Earring HIR 2
B 3 A Bearing GE30ES ST 7K GE30ES 2
Sl 2 A Circlip 47 P47 2
} | I 5 A NutM14 12 R4 2
| 9@ : 6 A Washer14 8 14 2
i 1 | : 7 A BoltM14x55 H2FM14x55 2
: 15 b : 8 A Piston body assembly T REAK MR 2
; . i '17\<};> : 9 A Yx seal ring Vx5 3} [ 2
o 5 _1;£ L 10 A Support ring ¥ 7KIAD63x20x2. 5 2
e , 11 A Dust ring 5 22 2
10\§i? 18 4 2 A Circlip 52 P52 2
9. 1 13 A Circlip el 2
1 14 A Catch 48x30x3 47 48x30x3 2
15 A Useal ring 48x30x10 U2 44 [ 2
0 16 A Guide sleeve St 2
17 A O seal ring 63x3.1 0T 25 34 2
18 A Bearing 3025 N K 3025 2
19 A Cylinder barrel assembly [ANEPSYS 2
20 A Bearing 3040 X K 3040 2

84



NOBLELIFT#% /) FE4P16-18N

254198501059 HE#% & %i/Electric system

FFE/NO /SN Name LK P /qry
1 921800100027 Sensor A£ K #%£999666-94810AAA 1
2 920200600010 Limit switch CZ-3108 PR A T %CZ-3108 1
3 920200300004 Micro Switch(RZ-156Q22-B3) BN XRZ-156Q22-B3 5
. 921100100063 Display (3401T-12-96V) X #3401T-12-96V 1
921100100155 Display IDD-E-35CD17B(D36C-R) |% #e{X#D36C-R 1
5 256733012002 Combination switch JK361CXNL/3-{4&JF%JK361CXNL/3-0000 1
% A_EEW# - ] 920200200033 Key FHRUHF G (— R XUE) 1
’ i . ﬁ' 920200200031 Key FHRUHF G (— R XUE) 1
: ﬁ_ r Ny TT l 7 920200100020 Emergency StopSwitch (GSLA5-22PN| &% - 3<GSLA5-22PN-40-G01/R 1
%M ! 15 251233020001 Integrated electrical box LRSS S 1
e / : / i// \i‘; = 1\ 2 ; 921400100201 Control box WSM-DCDQH-012 24 £WSM-DCDQH-012 1
: . 7 9 920201000002  |Pedal Switch(JK231) FHIBS 2 JK231 1
10 920500100001 Horn (125-DC24V) WY\ 125-DC24V 1
11 920500100008 Horn (HYDZ-24V) |\ RS 28 HYDZ 24V 1
12 920500100008 Horn (HYDZ-24V) |\ RS 28 HYDZ 24V 1
13 921900100002 DC-DC80V/24V B 1 3RDCSOVEE 24V 1
921900100017 DC-DC80V/24V B P ASWDC300NT 1
920200200026 EKS-E-C-CAN il 28 EKS-E-C-CAN 1
14 920200200038 EKS-E-C-OPS il 24 EKS-E-C-OPS 1
920200200075 Fingerprint unlock FUC-B2 FUC-B2¥8 8UfiR 8 2% 1
15 920200200065 Magnetic card i+ 1
16 921900100026 USB-YC-A93 USB-YC-A93 1
17 920200800020 Warp Switch (YB-nuoli—-003) FUHR I 52 YB-nuoli-003 1
18 920500100002 Buzzer (DJB-24B) W Y\ I 1S 22D JB-24B 1
" 921700100005 Accelerator (FZ3-132-133) i 48F73-132-133 1
921700100015 Accelerator (JCTH2-5L) i 28 JCTH2-5L 1
254133211000-S00 |Electronic control module (Curti|Hi 42044 (Curtis—F & %1-4P16N) 1
254133211000-S11 |Electronic control module (Curti|H4#=2H44 (Curtis—F & %1-4P16N) 1
20 254133211002-S10 |Electronic control module (Curti|H#2E4F (Curtis—F-4P16NEL 151 &) 1
254133212000-S00 |Electronic control module (Inmot|H{#=ZH4} (Inmotion—4P18N) 1
254133212000-V000 |Electronic control module (Inmot|HF%4H 4+ (Inmotion—4P18N) 1
254133010007 Control harness(Curtis F-4P16N) |%E 545 (Curtis—F &%1-4P16N) 1
91 255033010020 Control harness(Curtis F-4P16N-|% 543 (Curtis—F &%1-4P25N L4 1
254133010006 Control harness(Inmotion—4P18N)|Z% B 4% (Inmotion—4P16N) 1
254133010030 Control harness(Inmotion—4P18N)|Z & 4% (Inmotion—4P16N) 1

85



NOBLELIFT#% /) FE4P16-18N

86



NOBLELIFT¥E

254198501059 HE#% & %i/Electric system

FF5/NO Gi/SN Neme 27k b /ary]
22 253633010007 Quadruple multiway valve harnes|VUHEZ2 1% & 2 o 1
23 256933010066 USB and rear headlamp extension|USBHIJG 4T ZE K 2k 1

254133014001 Connecting cable assembly4P16-1{i%ER:245 M 54P16-18N/NS (Inmotio 1

24-29 254133014002 Connecting cable assembly4P18N({iER:445 S i4P18N (Curtis) 1
254133014003 Connecting cable assembly4P18N (|iZEH22k 45 & K4P18N (f-54 /=) 1
254133013001 Power plug-in cable assembly4P1{HiIFHHf425 M %4P16-18N/NS (Inm{ 1

30 254133013002 Power plug-in cable assembly4P1|HLIFHf: 245 S 4P 18N (Inmotion) 1
254133013003 Power plug—in cable assembly4P1|HLIFHH: 245 S 4P 18N (Curtis) 1

31 920800100002 Relay DC24V-HFV4 4k gy DC24V-1FV4 2
32 922000100005 FlasherSG252-24V N A8 SG252-24V 1
33 920100400008 Fuse boxBX2081X PRI 22 £BX2081X 1
34 256933010039 Proportional valve plug harness| b5 i@ 4f: 2 o 1
35 920200300009 RV-166-1C25 RV-166-1C25 1
36 272333511001 Combination switch JK361CXNL/3—{5 M FHN K 1

FE4P16-18N

87



NOBLELIFT¥E

254198501059 HE#% & %i/Electric system

FEE/NO 53/ Name % B /ary
1 255034510002 Left front roof guard frame lig|/:gfZEIfidrans] o 1
255034510003 Right front roof guard frame li|45@fZETRiPr24n4] o 1
255034510004 Rear combination light harness |54 &4T4H 1
922000100001 Lamp PDL-LXZM-1 JTPDL-LXZM-1 3
922000100014 Lamp A-LJD-Al JTA-LJD-A1 2
922000100059 Lamp FLDJ-JSD-002 JTFLDJ-JSD-002 2
922000100028 Lamp RB-L590-1 JTRB-L590-1 2
922000100027  |Lamp RB-L590 JTRB-L590 2
922000100014 Lamp A-LJD-Al JTA-LJD-A1 1
922000100028 Lamp RB-L590-1 JTRB-L590-1 1
922000100027  |Lamp RB-L590 JTRB-L590 1
922000100032 Lamp OW-6202 £TOW-6202 1
922000100041 Lamp OW-6202 £TOW-6202 1
922000100053 Lamp FLDJ-SSWD-003LED JTFLDJ-SSWD-003LED 2
922000100051 Lamp FLDJ-JSD-002 JTFLDJ-JSD-002 1

FE4P16-18N

88



NOBLELIFT¥E

254198501060 Ha#54H 4 (CURTIS) /Electronic control element (CURTIS)

FFE/NO /SN Name LK P /qry
254198033001  |Controller 1232SE-5321(4P18N-T-| 43142 1232SE-5321 (4P18N-T-HP) 1
. 254198033002  |Controller 1232SE-5321(4P18N-T-| 41| 4% 1232SE-5321 (4P18N-T-WN) 1
254198033005  |Controller 1232SE-5321(4P18NLi-42:41421232SE-5321 (4P18NLi-T-HP) 1
254198033006  |Controller 1232SE-5321(4P18NLi-{43s41421232SE-5321 (4P18NLi-T-WN) 1
2 920100400008  |Fuse box BX2081X [ £1BX2081X 1
3 920700100005 Contactor DC48C-SW200-262 B fih g% 1
4 920500100002  |Buzzer DJB-24B |\ i HS 2% DJB-248B 1
5 922000100005 Light SG252-24V £1'SG252-24V 1
6 920800100002  |Relay DC24V-HFV4 4k Fi 22 DC24V-HFV4 2
7 920100100014  |Fuse 500A {56 22 500A 1
8 920500100009 Buzzer DJB-24B M /\ e K3 B HY D748V 1
254198033003  |Controller 1232SE-5321(4P18N-T-| 41|42 1232SE-5321 (4P18N-P-1P) 1
0 254198033004  |Controller 1232SE-5321(4P18N-T-| 41| 4% 1232SE-5321 (4P18N-P-WN) 1
254198033007 Controller 1232SE-5321(4P18NLi-H 424142 1232SE-5321 (4P18NLi-P-HP) 1
254198033008 Controller 1232SE-5321(4P18NLi-H42:41%21232SE-5321 (4P18NLi-P-WN) 1

FE4P16-18N

89



NOBLELIFT¥E

254198501061 Faf&4H 44 (CURTIS F) /Electronic control element (CURTIS F)

FFE/NO /SN Name 2K bt /qry]
! 281333020005 |COPPER BAR (WX17750301-0029) |4 HE (WX17750301-0029) 1
) 281333020004 |COPPER BAR (WX17750301-0030) |4 HE (WX17750301-0030) 1
3 281333020003 |COPPER BAR (WX17750301-0074) |4 HE (WX17750301-0074) 1
4 281333020002 |COPPER BAR(17750326-022) 43 (17750326-022) 1
5 254198518000  |CONTACTOR (13220469) A (13220469) 1
6 957598537040 |Support (17750302) Y4 (17750302) 1
7 251233020002 |BASE PLATE (WX17750300-544) 41 (WX 17750300-544) 1
8 957598537038 |FUSE HOLDER (WX10077FH02) (2 42 (WX10077FHO2) 1
9 257598537015 |FUSE (10077FZ4VE500. 0) (K% (10077FZ4VE500. 0) 1
11| 254198519001-S00 |F4-A-48-375-4PI16N-T F4-A-48-375-4P16N-T 1

11 921400100156 |Controller AC-F4-A-48-375-001 |l %AC-F4-A-48-375-001 1
11| 254198519003-S11 |F4-A-48-375-4P16N-T F4-A-48-375-4P16N-T 1
11 921400100156 |Controller AC-F4-A-48-375-001 |l %AC-F4-A-48-375-001 1
11| 254198519005-S00 |F4-A-48-375-4P16N-BLE-T F4-A-48-375-4P16N-BLF-T 1
11 921400100156 |Controller AC-F4-A-48-375-001 |4l %AC-F4-A-48-375-001 1
11| 254198519007-S10 |F4-A-48-375-4P16N-BLF-T F4-A-48-375-4P16N-BLF-T 1
11 921400100156 |Controller AC-F4-A-48-375-001 |4l SAC-F4-A-48-375-001 1
12| 254198519002-S00 |F4-A-48-375-4P16N-P F4-A-48-375-4P16N-P 1
121 921400100156 |Controller AC-F4-A-48-375-001 |l %AC-F4-A-48-375-001 1
12| 254198519004-S11 |F4-A-48-375-4P16N-P F4-A-48-375-4P16N-P 1
121 921400100156 |Controller AC-F4-A-48-375-001 |l %AC-F4-A-48-375-001 1
12| 254198519006-S00 |F4-A-48-375-4P16N-BLF—P F4-A-48-375-4P16N-BLF-P 1
121 921400100156 |Controller AC-F4-A-48-375-001 |4l %AC-F4-A-48-375-001 1
12| 254198519008-S10 |F4-A-48-375-4P16N-BLF—P F4-A-48-375-4P16N-BLF-P 1
121 921400100156 |Controller AC-F4-A-48-375-001 |l %AC-F4-A-48-375-001 1
13 254198518001  |BUZZER (WX10079ASWO1) W5 52 (X 10079ASWO1) 1

FE4P16-18N

90



NOBLELIFT¥E

254198501062 H#E4HME (Inmotion) /Electronic control element (Inmotion)

FFE/NO /SN Name LK P /qry
1 920100400008  |Fuse box BX2081X By £BX2081X 1
5 254198519009-S00 |ACS48S-350C-35P-4P18N-T ACS485-350C—-35P-4P18N-T 1

921400100069 Controller ACS48S-350C-35P 4 88 ACS48S-350C-35P 1
3 254198519010-S00 |ACS48S-350C-23P-4P18N-P ACS485-350C-23P-4P18N-P 1

921400100070 Controller ACS48S-350C-23P 4 88 ACS48S-350C-23P 1
4 920500100002  |Buzzer DJB-24B | T\ I IS S5 TR-24B 1
5 922000100005  [Light SG252-24V §TSG252-24V 1
6 920800100002  |Relay DC24V-HFV4 4 B 2$DC24V-HFV4 1
7 920100100014  [Fuse 500A {5y 22500A 1
8 920700100005  |Contactor DC48C-SW200-262 |3 #4DC48C-SW200-262 1

FE4P16-18N

91



NOBLELIFT¥E

254198501063 H#E4HE (Inmotion) /Electronic control element (Inmotion)

g
J

FFE/NO /SN Name LK P /qry
1 254198528003 BASE PLATE(7101124500-01)  |Ji4R (7101124500-01) 1
2 254198518019 Resistor(999666-76565CAA) F PH (999666-76565CAA) 1
3 257598537037 Support(999666-93036AAB) 48 (999666-93036AAB) 1
4 251298520000 COPPER BAR(7105101503-00) |44 (7105101503-00) 1
5 257598537033 Terminal base(001027-93221AAA)|#:4% J# (001027-93221AAA) 1
6 254198519011-V000 |ACS48S-350C-35P-4P18N-T ACS48S-350C—-35P—-4P18N-T 1

6.1 921400100069 Controller ACS48S-350C-35P ] #:ACS48S-350C-35P 1
7 251298520001 COPPER BAR(999666-65649BAA] 4 #E (999666-65649BAA) 1
8 254198519012-V000 |ACS48S-350C-23P-4P18N-P ACS48S-350C—23P-4P18N-P 1

8.1 921400100070 Controller ACS48S-350C-23P ] #:ACS48S-350C-23P 1
9 281298518003 The reverse buzzer(999666-94302/ {5 7= 1&HS 4% (999666-94302AAA) 1
10 257598528001 FUSE(999666-96316AAA) R 22 (999666-96316AAA) 1
11 251298520001 COPPER BAR(999666-65649BAA]4i#E (999666-65649BAA) 1
12 253698537011 Fuse(999666-96320AAA) 350A J4 1K 2% (999666-96320AAA) 1
13 251298520002 COPPER BAR(7101124501-00)  |4#E (7101124501-00) 1
14 281798537001 Contactor(999666-97202CAA) P 2% (999666-97202CAA) 1

FE4P16-18N

92



NOBLELTFTi% /7

254198501064 4 Eth & ECE/Lithium Cell

/ ’
N 1
ni““‘--u‘.,::f' . S

F5/N0 A5 /SN Name g = /QTY]
254137011007 4P16N Li Battery (300)-heat AP16NAH FL I (300) - MR F-FH bR 1
254137011008 4P16N Li Battery (4300)-heat AP16NAH F I (400) - MR F-E Rl 1

' 254137011009 4P16N Li Battery (300) 4P16NEE FE it (300) —[E Brhit 1
254137011010 4P16N Li Battery (4300) 4P16NEE FE it (400) —[E bRk 1
254337012111 4P18N-48V-300-W (H) FREI51. 2V277AR N E FR18N 1
254337012112 4P18N-48V-400-W (H) FRERI51. 2V412Ah 034 E FR 18N 1
254337012113 4P18N-48V-300-W FREE 51, 2V277AhE R18N 1
254337012114 4P18N-48V-400-W FREE 51, 2V412AN[E FR18N 1
254336512112  [Lithium Charger ADY48V150A (380V|4H 78 4% ADY48V150A(400V 50 1
254336512113  [Lithium Charger ADY48V150A(400V|#rE7ErHE%: ADY48V150A(400V 5] 1
254336512114  [Lithium Charger ADY48V150A(415V|4#H 78 %% ADY48V150A(415V 50 1
254336512115  [Lithium Charger ADY48V150A (420|478 %% ADY48V150A(420-520] |1
255136512102  [Lithium Charger ADY48V200A (380V|4H 78 Hi 4% ADY48V200A(380V 50 1
255136512103  [Lithium Charger ADY48V200A (400V|4H 78 Hi 4% ADY48V200A(400V 50 1
255136512104  [Lithium Charger ADY48V200A (415V|4H 78 %% ADY48V200A(415V 50 1
255136512105  [Lithium Charger ADY48V200A (420|478 %% ADY48V200A(420-520] |1
910400200005  |Washer GB96. 1-12-200HV K PE GB96.1-12-200HV 4
910400500008  |Washer GB93-12 AL GBO3-12 4
910200200097  |Screw GB70. 1-M12x25-8. 8 1247 GB70.1-M12x25-8.8 4
254323012001 Secondary weight s Pic E5. 1

FE4P16-18N

93



NOBLELTFTi% /7

254198501065 4APAE Hth M &l /Lead acid battery

+
’__l-

5 /N0 YwhS /SN Name 5 BB /QTY]
254137010016 Lead acid battery-5VBS400 75| Hh48V-5VBS400 (#2441 IR) 1
254137010017  |Lead acid battery-5VBS450 75| H B 48V-5VBS450 (M2 4 P 1R) 1
254137010018  |Lead acid battery-5VBS500 75| H B 48V-5VBS500 (#24x P 1K) 1
254137040001  |Lead acid battery-5VBS500 # 5| Fjth48V-5VBS500 (Gt R EEhH 1
254137010022  |Lead acid battery-5VBS550 75| H B 48V-5VBS550 (#24x P 1R) 1
254137010019 Lead acid battery-5DB400 75| H1B48V-5DB400 (M2 K ) 1

1 254137010020 Lead acid battery-5DB450 75| H1b48V-5DB450 (M2 K ) 1
254137010021 Lead acid battery-5DB500 75| H1b48V-5DB500 (M2 K ) 1
251137010001 Lead acid battery-5PZB400 75| H1h48V-5PZB400 (#2 K fE) 1
251137010002  |Lead acid battery-5PZB450 75| H1 b 48V-5PZB450 (12 K fg) 1
251137010003 Lead acid battery-5PZB500 75| H1h48V-5PZB500 (18 K fig 1
254137010029 Lead acid battery-4HPzB400 75| H1 b 48V-4HPZB400 (M2 4 1 5) 1
254137010031 Lead acid battery-5HPzB500 7% 5| H1 b 48V-5HPZB500 (W24 I ) 1
254198518002 Single cell-5VBS400 B H RS -5VBS400 —
254198537004 Single cell-5VBS450 B H R -5VBS450 —
254198537005 Single cell-5VBS500 AR HL R -5VBS500 —
254198518004 Single cell-—5DB400 B H S —5DB400 —
254198518005 Single cell-5DB450 B HL 5 -5DB450 —

2 254198518006 Single cell-5DB500 B HL 5 -5DB500 —
254198518007 Single cell-5PZB400 AR H R -5P7ZB400 —
254198518008 Single cell-5PZB450 B H R -5P7ZB450 —
254198518009 Single cell-5PZB500 AR H R -5PZB500 —
254198518010 Single cell-4HPzB400 B HL 5 -4HPZB400 —
254198518011 Single cell-5HPzB500 B HL 5 -5HPZB500 —
254198518012 Battery Cable Assembly (4P16N) | HijthiZE 248 & 5k (4P16N) 1

3 254198518013 Battery Cable Assembly (4P16N) | HijthiZE24% & 5 (4P16N) 1
254198518014 Battery Cable Assembly (4P16N) | HijthiZE 248 & 5k (4P16N) 1
254198518015 Battery Cable Assembly (4P16N) | HijthiZE424% & 5k (4P16N) 1

FE4P16-18N

94



NOBLELTFTi% /7

254198501066 4APFAE HthBMEl/Lead acid battery

5 /N0 Y5 /SN Name gD & /QTY
921000200843 Recharger SN48V55A-R160five-cor|7s HL A SNA8V55A-R160FL:C (= 4H400 1
921000200845 Recharger SN48V65A-R160five-cor|7s HL A SNA8V65A-R160TL:Cs (= 4H400 1
921000200565 Recharger SN48V55A-R160four—cor|7c Hi#5SN48V55A-R1600U s (= 4H220 1
921000200068 Recharger SN48V55A-R160four—cor| 7t B #8SN48V55A-R160 Yt (=4H380 1

4 921000200071 Recharger SN48V55A-R160four—cor|7t H #¥SN48V55A-R160PY:E: (= AH415] 1
921000200072 Recharger SN48V55A-R160four—cor|7c Hi#5SN48V55A-R160 Y s (= 4H480 1
921000200566 Recharger SN48V65A-R160four—cor| 7t B #8SN48V65A-R160 Yt (=4H220 1
921000200158 Recharger SN48V65A-R160four—cor| 7t B #8SN48V65A-R160 Yt (=4H380 1
921000200161 Recharger SN48V65A-R160four—cor|7c B #5SN48V65A-R1600U s (=4H415 1
921000200162 Recharger SN48V65A-R160four—cor| 7t B #8SN48V65A-R160 Yt (=4H480 1

FE4P16-18N

95



